A Textron Company

RXV Fleet

Service Parts Manual

689386 - E
ISSUED MARCH 2019 REVISED SEPTEMBER 2019






SERVICE PARTS MANUAL

GASOLINE EFI POWERED GOLF CAR

RXV FLEET

STARTING MID-MODEL YEAR 2019

Never modify the vehicle in any way that will alter the weight distribution of the vehicle, decrease its stability or increase the speed be-
yond the factory specifications. Such modifications can cause serious personal injury or death. Textron Specialized Vehicles prohibits
and dis-claims responsibility for any such modifications or any other alteration which would adversely affect the safety of the vehicle.

TSV reserves the right to incorporate engineering and design changes to products in this manual, without obligation to include these
changes on units sold previously.

The information contained in this manual may be revised periodically by TSV, and therefore is subject to change without notice.

TSV DISCLAIMS LIABILITY FOR ERRORS IN THIS MANUAL, and SPECIFICALLY DISCLAIMS LIABILITY FOR INCIDENTAL AND CONSE-
QUENTIAL DAMAGES resulting from the use of the information and materials in this manual.

These are the original instructions as defined by 2006/42/EC.

TO CONTACT US:

Textron Specialized Vehicles, Inc.
1451 Marvin Griffin Road

Augusta, Georgia, USA 30906-3852

NORTH AMERICA:

Technical Assistance & Warranty PHONE: 1-800-774-3946, FAX: 1-800-448-8124
Service Parts PHONE: 1-888-438-3946, FAX: 1-800-752-6175
International: PHONE: 001-706-798-4311, FAX: 001-706-771-4609

Page i



To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacturer code.

The use of non Original Equipment Manufacturer (OEM) approved parts may void the
warranty.

Tampering with or adjusting the governor to permit vehicle to operate at above factory
specifications will void the vehicle warranty.

When servicing engines, all adjustments and replacement components must be per original
vehicle specifications in order to maintain the United States of America Federal and State
emission certification applicable at the time of manufacture.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

BATTERY DISPOSAL

Lead-acid batteries are recyclable. Return whole scrap batteries to distributor, manufacturer
or lead smelter for recycling. For neutralized spills, place residue in acid-resistant
containers with absorbent material, sand or earth and dispose of in accordance with local,
state and federal regulations for acid and lead compounds. Contact local and/or state
environmental officials regarding disposal information.

Page ii



SECTION Page No.

HOW TO USE THE SERVICE PARTS MANUAL . . ... e \%

AC CELERAT OR . . A-1
AR FILTER . . oo e B-1
B O Y . e Cc-1
BRAKES . . D-1
CLUT CH e e e E-1
DIRECTION SELECTOR. . ..ot e e e F-1
ELECTRICAL SYSTEM ... e G-1
ENGINE AND MUFFLER . . ..o e e e H-1
ENGINE MOUNTING. . .. e e e e e e J-1
FRAME . . K-1
FRONT SUSPENSION AND STEERING . . ... .. e L-1
FUEL SY ST EM . . e M-1
REAR AXLE .o N-1
REAR SUSPENSION . .. e P-1
SEATING AND BASKET .. e e R-1
STARTER GENERATOR . .. e e e e e e S-1
O B A R . . . e e T-1
WEATHER PROTECTION .. e e e u-1
WHEELS AND TIRES . . . o oo e e V-1
DECALS AND LABELS . . . e e e w-1

Page iii



NOTES

Page iv Service Parts Manual



This manual is divided into several sections:

* GENERAL INFORMATION
* |[LLUSTRATED PARTS BREAKDOWN

The first section, GENERAL INFORMATION, contains the following information:

* WARRANTY INFORMATION
* TABLE OF CONTENT
* HOW TO USE THE SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

USE OF THE MANUAL
To use this manual, consult the TABLE OF CONTENTS to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number or VIN of your vehicle and
the model name be supplied to Service Parts when ordering any replacement components.

Page v



Title Title

Left hand

illustration page Parts list (continued on
rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

¢ Determine the function and application of the part required. Turn to the Table of Content and select the most
appropriate title.

¢ Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying
description for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER
* Locate the part number or description in the appropriate column on the parts list page.

NOTE: It is suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts and the asterisk (*) indicates that the part depicted
is not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Repair and Service Manual is available from
the Service Parts Department.

Page vi



3. COLOR CODE FOR BODY COMPONENTS

The last two digits of the part number for the body part will denote the color code, locate the part number for the cowl,
rear body, seat pod, side panel or seat wrap then locate your color in the list below, replace the last ** or XX with the two
digit color code.

CODE # DESCRIPTION
02 SPECIAL COLOR

11 BLACK
19 PATRIOT BLUE PEARL
20 INFERNO RED METALLIC

26 STEEL BLUE PEARL
31 METALLIC CHARCOAL
36 IVORY

37 FOREST GREEN

38 BRIGHT WHITE

39 FLAME RED

41 ELECTRIC BLUE

42 PLATINUM

43 BURGUNDY

44 ALMOND

51 SUNBURST ORANGE
52 BRITISH RACING GREEN
74 BARLEY GOLD

75 OASIS GREEN

76 JAVA BROWN

Page vii



cAcceIerator Pedal Assembly includes items 2 - 17

Page A-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 653202 Accelerator Pedal Assembly (Includes temS 2 - 17)......uuveeveeeeeeeneiiiiiciirineenn, 1
2 * Pedal BraCKel ........uveiiiiitieiie et 1
3 * PG ... 1
4 * Flanged Bushing, 16mMm X 12MM ........ooiiiiiiiiiieeiiiiee e 2
5 * PivOt Shaft, LOMIM .....cocviiiiiiie e e 1
6 600683 Spirol Pin (Heavy Duty), 4mMm X 26MM ......uiiiiiiieeeeeeeececeeeeeveeee e 1
7 * Torsion SPring, 4.5MM Dia .......oooiiiiiiiiieieee e 1
8 604097 ReDOUNd BUMPET ...ooiiiiiiiiieie e 1
9 603808 2 1IN S7= = 4T T SRR 1
10 600702 Bell Crank A ... 1
11 604475 Ball Stud, BMM Dial....coieeeiieiieee e 1
12 668945 Linkage Rod Saddle Clip ASSEMDIY........coviiiiiiiiiiiii e, 1
13
14 603816 Ball Joint RO ASSEMDIY ....vvviiiii i 1
15 610529 PEUAI COVET ...ttt 1
16 620030 Socket Head Bolt, M5 - .8 X 15MM L. ..uuuuiiiiiiieieeeiesiiiiiiiieeeeeeee e e e e e 2
17 612889 Pedal SWILCR ....ccoiiiiiie 1

Page A-2




Front of Vehicle

'S

]f To Accelerator ~ 4

Bracket
N D 3

»Y

Front of Vehicle

I
v
I\

\
‘\

/J
A\

é..\

¢ ) AR\ ¢ \\ / 0
N \\ ¥
Mz’//VA\\. s

AW
o

7\

To Direction Selector

Shifter Cable

Page A-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 662660 ACCEIErator Cable.........cvvi i 1
2
3
4 608290 Pan Head Phillips Screw, #10 - 16 X 3/4" LQ....cuueiiiieiieeiiiiieee e 2
5 604536 Socket Head Shoulder Bolt, M8 - 1.25 X 20MM Lg......ccooccvvvviriiriieeee e 1
6 649803 Pan Head Torx Screw, M6 - 2.65 X 25MM Lg....ccccoovviieieeiiiiiiiieeeee e 3
7 614393 PN INSEI.... et 1
8
9
10
11 606005 GoVErnor BraCket (LOWEN) ........uuiiieiiiiiiie ettt 1
12 606284 GOVEINOF LINK RO ...ttt 1
13 660005 Governor GUard BraCKet..........ccoiiieiiiiieiiiiie et e 1
14
15 606083 GOoVernor BraCket (UPPEE) ... v ettt 1
16 632936 Governor Cable/Direction Selector Bracket ...........ccccovviiiiiiiiniice e, 1
17
18 606283 Governor Lever BUSKNING ........uuiiiiiiiia e 1
19 606421 Flanged Hex Head Bolt, M6 - 1 x 30mm Lg, Grade 8.8..........cccoevvvveeiinnnnenn. 1
20 606256 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg, Grade 8.8..........ccccevvvveeenn. 2
21
22 606264 Flanged Hex Head Bolt, M6 - 1 x 20mm Lg, Grade 8.8..........ccceeviiiiiiiiriennenn. 1
23 73876G01 Flanged Hex Head Bolt, M6 - 1 x 12mm Lg, Grade 8.8..........ccccoevvvveeiinnnnnnn. 1
24 601476 0o Yo 1 N[ 0 1Y S 1
25
26 450452 Flanged HexX NUL, MB - ..o 1

Page A-4




ACCELERATOR

Notes:

Page A-5 689386 Service Parts Manual



ACCELERATOR

Notes:

689386 Service Parts Manual Page A-6




0 Air Cleaner Assembly includes items 2 - 6

ZFFTETFN \
L FTFFZTAAN
Y Wy ey Wy A

:.-:'.".'m‘ \

77 A
SLLILLAEA |\
L2 ]
Y AR
VAL LA,
e ot 0 s
SRR s
LR850
R

Yo

Front of Vehicle

Page B-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 658941 Air Cleaner Assembly (Includes eEMS 2 - 6) ....cccovvvivcniiiiieiieiecee e 1
2 28462G01 DUSE EJECLOr VAIVE ....eveeiiiiie it e e e e e e e e e e e e aaaaaens 1
3 72604G01 AIF ClEANET ClIP eeiiiiieeeiie ettt e e e e e aae e 2
4 658957 AP ClEANET COVET ..ottt ettt 1
5 28463G01 AL FIIEEE ettt e s e e e 1
6 659139 Body and Bracket ASSemDbBIY ... 1
7
8
9 601910 A FItEr HOSE, 14" L weiiiviiee ettt ettt e e e e e e e e e e e e ee e 1
10 11391G7 HOSE Clamp, 1.56" ... ...ttt e e e e e e e e e e anneees 1
11 606261 Flanged Hex Head Bolt, M8 - 1.25 x 20mm Lg, Grade 8.8.........cccccvveevrvrrneen. 2
12 606272 o Yo QAT T TS A ] 21 o 2
13 11391G7 HOSE Clamp, L1.56" ... .ottt 1
14 661663 Intake EXIENSION HOSE .......oeviiiiiiiiiie e 1
15 12416G2 Nylon Clamp, 15.5" Lg (Not lllustrated) ...........ccceeieiiiiiiieiiiiee e 1
16 11391G5 [ [ TSI O = g ] o TR S 3 O 1

Page B-2




AIR FILTER

Notes:

Page B-3 689386 Service Parts Manual



AIR FILTER

Notes:

689386 Service Parts Manual Page B-4




Page C-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 645759G00XX | Cowl without Lights (See HOW TO USE Section for COLOR CODES) .......... 1
2
3
4 601634 Front Splash Guard (For Vehicles Manufactured Before July 21, 2019).......... 1
5 602387 Instrument Panel (Includes HemM 6) ...........eeeviviiieeiiiiiiieeee e 1
6 602184 ST o] 1 Te [ 1o RS SPRRSR 4
7 602388 Access Cover Assembly (IP) (Includes ltem 8) ..........oeeiviiiiiiiiiiiiiiiiiiiieeeeee 1
8 602100 Lo T T 3
9
10 649803 Pan Head Torx Screw, M6 - 2.65 X 25mm Lg.......ccccooviiiiieeeeeeeeeiececciieeeee 4
11 70200G01 Truss Head Torx Bolt, 3/8" - 16 X 3/4" LG ....uvveeeiiiiiiiieeiieeeee e 2
12 16816G2 Ratchet Rivet, .25" x .887" (For Vehicles Manufactured Before July 21, 2019) 3
13
14
15 600242 Instrument Panel Trim (Opening For Key Switch Only) ... 1
16 608808 Instrument Panel Trim (Opening For Key Switch and SOC)..............ccccceeee. 1
17 608864 Instrument Panel Trim (Opening For Key Switch, SOC and Light Switch)....... 1
18 602572 Pan Head Taptite Bolt, M10 - 1.5 x 256mm Lg, Grade 8.8 .............ccccvrrrrrrneeenn. 4
19 604066 Flat Washer, M0 ...t 4
20 600241 Ball Holder Insert (Passenger Side)........cueeiiiiiiiiiiiiiiie e 1
21 600243 Ball Holder Insert (Driver Side) .......coooieiiiiiiiiiieeee et 1
22
23 683595 Front Component Mount Plate

(For Vehicles Manufactured After July 21, 2019) ..., 1
24 16816G2 Ratchet Rivet, .25" x .887" (For Vehicles Manufactured After July 21, 2019) .. 1
25
26
27 607131 Glove Box (Passenger Side)........c.uueiiiiiiiiiiiiiiieee e 1
28 607533 Glove BOX (DrIVEr SIide) ....oueueiiieiiiiiiiee e 1
29 602993 Grommet (Driver Side) (Used for Vehicles without Sun Top) ............ccceeennns 1
30 602994 Grommet (Passenger Side) (Used for Vehicles without Sun Top) ................... 1

Page C-2



Front of Vehicle

@Center Console, Base Assembly includes item 23

eCenter Console, USB Assembly includes item 24

Page C-3




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 656325 Front FasCia ... ....oov i 1
2 604066 Flat Washer, M0 ..ot s 4
3 600525 [0 Tt S N A Y g S 2
4 641628 Bumper Attachment Bracket ..........occuuuiiiiiii e 1
5 603799 Flanged Hex Head Bolt, M10 - 1.5 x 25mm Lg, Grade 8.8............ccccuvvrrrrnneeen. 4
6 646348 Thread Forming Screw, 1/4" = 20 X 1" Lg vocvveeeeeiiiiiiiee e eriieiee et eiieeea e 1
7 646345 Flat Washer, 1/4" ... ettt as 1
8
9
10 603725 ASIEIAY .ttt e e nnee s 1

ITEMS 11 - 18: FOR VEHICLES MANUFACTURED BEFORE JULY 21, 2019
11 644117 Cup Holder Assembly (Includes Items 12, 13) .....coooiiiiiiiiiiiiieeee, 1
12 640706 Center CONSOIE......oi et 1
13 71364G02 J-type Speed NUL, #8.......ooiiiiiie it 4
14
15 638348G01 Center Compartment.........co e 1
16 638348G07 Center Compartment (Opening FOr USB)........cccviiiiiiiiiiiieeecee e 1
17 608290 Pan Head Phillips Screw, #10 - 16 X 3/4" Lg......ccivviirieriieieeeee e 4
18 71597G01 Self Threading NUt, .226"...........coiiiiiieiie e 3
19
20

ITEMS 21 - 26: FOR VEHICLES MANUFACTURED AFTER JULY 21, 2019
21 686696G01 Center Console, Base Assembly (Includes Item 23)..........ccccovviiiieeeiiieeennnnnnn. 1
22 686696G02 Center Console, USB Assembly (Includes ltem 24)...........ccccooveeiiiciieeeeeennnen. 1
23 694334G01 Center Console, BASE .........oevueieeeeeeee e 1
24 694334G02 Center Console, USB ..... .o 1
25
26 71597G01 Self Threading NUt, .226"...........coiiiiieiie e 3

Page C-4




Page C-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 600225 FIOOIDO@IT...... .o 1
2
3 16816G2 Ratchet Rivet, (25" X 887" ... e 5
4 16816G1 Ratchet Rivet, .25" X 880" ........oiiieiiiecie e 2
5 604066 Flat Washer, MO .......ooii et 2
6 601257 Upper Rocker Panel (Driver SIide).........oicuuiiieiiiiiie e 1
7 600253 Lower Rocker Panel (Driver Side).........ccooiiiiiiiiiiiiii e 1
8 601258 Upper Rocker Panel (Passenger Side)........ccuveeiiiiiiiiieiiiiiee e 1
9 600257 Lower Rocker Panel (Passenger Side).........cuvviieeeiiiiiiciiiiiiiieeieceee e, 1
10 649804 Button Head Torx Screw, M8 - 3.5 x 30mm Lg.........ccooiiiiiiiiieieeeeeeeeeeiee 6
11
12 601118 [ (o Te 4o 0 =1 PSPPI 1
13 602020 Socket Head Torx Bolt, M10 - 1.5 x 50mm Lg, Grade 8.8..........cccevvvveveeeeeennnn. 2
14
15 605277 Pedal Cover Plate .........ooo i 1
16 16816G2 Ratchet Rivet, (25" X 887" ......oo et 4

Page C-6







THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 650353G00XX| Rear Body Assembly without Lights (Includes Items 2, 3)

(See HOW TO USE Section for COLOR CODES) ......ccccccvmiiiiiiiiieeeee e, 1
2 650311G00XX 270 T | RSSO 1
3 650254 BagWell LINET ...ccoiiiiiieie e e 1
4
5
6
7
8
9
10
11 650443 ACCESS COVET ...ttt ettt e s e e e as 1
12 602409 2 7= T O 1o TV e RS 4
13 601326 Button Head Torx Bolt, M6 - 1 x 20mm Lg, Grade 8.8 ............cccoeevivinrrnrinnnen. 4
14 601621 Rear Splash Guard (Driver Side) ........cc.uuiiiiiiiiiiiie e 1
15 601622 Rear Splash Guard (Passenger Side)..........occuuiiiiiiiiiiiiiiiieeee e 1
16 601921 Front Seat SUppOrt ASSEMDIY ........ooiiiiiiiiie e 1
17 602558 SEat HINGE Plate ...cceeeiieeee e 1
18 602572 Pan Head Taptite Bolt, M10 - 1.5 x 256mm Lg, Grade 8.8 .............ccccvrrrrrrneeenn. 2
19 16816G2 Ratchet Rivet, (25" X 887" ... .o 4
20 610855 REAI BUMIPET ...ttt e s e e e eeas 1
21 649804 Button Head Torx Screw, M8 - 3.50 X 30mMm Lg.......ccccvviriiiiiiieeeee e 2
22 603799 Flanged Hex Head Bolt, M10 - 1.5 x 25mm Lg, Grade 8.8..............ccuvvvvreeeeen. 4
23 604066 Flat Washer, M0 ...t 2
24 602572 Pan Head Taptite Bolt, M10 - 1.5 x 25mm Lg, Grade 8.8 ..........cccccvvveriiineenn. 2
25 639807G01 Scuff Guard (DrVEr SIdE)........uuuiiiiiiieiiee e 1
26 639807G02 Scuff Guard (Passenger Side) ......ccuevii it 1
27 16816G5 Ratchet Rivet, . 187" X .550" ...t 3
28 71316G01 U T USSP 1
29 649804 Button Head Torx Screw, M8 - 3.5 X 30mm Lg........ccccciiiiiieiieeie e 4
30 604066 Flat Washer, M0 ..ot 4

Page C-8



nd Bottle Kit

Sa

includes items 19 - 27

OTTOM MOUNT

HIGH MOUNT

Page C-9



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 603846 Side Basket (Driver SIide)..........uuuieiiiiiiieeee et 1
2 603702 Side Basket (Passenger Side) .......ccueviiiiiiiieei i 1
3
4
5 689255 Beverage Cooler Kit (Includes tems 6 - 11) ....vviviiiiieiieiiiiiceee e 1
6 658503 BeVErage COOIET.......ciiiiiiiiiee et 1
7 689269 Hardware Kit (Includes tems 8 - 10) ......cooviiiiiiiiiiiiie e 1
8 * Truss Head Bolt, MB X 1......coooeeeeieieeeeeee e 3
9 * Flat Washer, MB X 18 .........oiiiiiiiiiie e 6
10 * LOCK NUL, IMB X T it 3
11 689244 Universal Bracket ...........c.uueeiiiiiii e 1
12
13
14
15
16
17
18 614179 Sand Bottle Kit (Includes tems 19 = 27)........ovviiiiiiiieeeee e 1
19 600612 SANA BOHE ... e 1
20 28660G01 Sand Bottle HOIAET .......cooo e 1
21 603800 Flanged Hex Head Bolt, M10 - 1.5 x 50mm Lg, Grade 8.8 ....................... 1
22 16816G2 Ratchet Rivet, .25" X .887"......ii e 1
23 800706 Lock NUt, M0 = 1.5 e 1
24 647797 BracCKet ..o 1
25 603799 Flanged Hex Head Bolt, M10 - 1.5 x 25mm Lg, Grade 8.8 ....................... 1
26 16816G2 Ratchet Rivet, .25" X .887" L. ..ccieeieieieeiiee et 2
27 600525 Lock NUt, M0 = 1.5 e 1

Page C-10




0 Sand Bucket Kit includes items 2 - 8
o Hardware Kit includes items 6 - 8

Front of Vehicle

Front of Vehicle

Club and Ball Washer Kit (Driver Side)

includes items 17 - 27

Club and Ball Washer Kit (Passenger Side)

includes items 17 - 26, 28

Page C-11



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 2 3 4 5 DESCRIPTION QTy.
1 689254 Sand Bucket Kit (Includes HemMS 2 - 8)....cooeveiiiiiiiiieeeeee e 1
2 689244 BraCKEt .....cooiiiiiee et 1
3 662248 SANA BUCKEL ... 1
4 74848G01 S Telo o] o R 1
5 689269 Hardware Kit (Includes HemMS 6 = 8) .....uvveveeieeeieiiiiieeee e 1
6 * Truss Head Torx Bolts, M6 - 1 x 30mm Lg......ccccumiiiiiiiiiiiiis 3
7 * Flat Washer, M6 = 30 ........oouuuieieeeeee et 6
8 * HexX LOCK NULS, MB = 1. .. 3
9
10
11
12
13
14
15 643092 Club and Ball Washer Kit (Driver Side) (Includes Items 17 - 27) ..................... 1
16 643094 Club and Ball Washer Kit (Passenger Side)

(Includes HemMS 17 = 26, 28) .....ooiiiiiiieeie e 1
17 603836 Club and Ball WaSsher ... 1
18 604384 Club and Ball Washer Plate...........coociiiiiiiiie e 1
19 606274 Flanged Hex Nut, M10 - 1.25 ... e 3
20 606256 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg, Grade 8.8 ..................... 3
21 600530 Button Head Torx Bolt, M10 - 1.5 x 25mm Lg, Grade 8.8............c.evvveeee... 5
22 608732 Pan Head Phillips Screw, M8 ... 5
23 608520 Flat Washer, M10.......oo et 4
24 600525 LOCK NUt, M0 = 1.5 oot 4
25 608747 Flat Washer, MB X 1.5........i o 5
26 614974 Torque Nut, M0 = 1.5 e 1
27 643091 Mounting Bracket (Driver Side) .........ueeviiiiiiiiiiii e 1
28 643093 Mounting Bracket (Passenger Side).......ccccoccueiieiiiiiiiiii e 1

Page C-12




0 Four Bag Attachment Kit includes items 2 - 41

6 Top Rack Assembly includes items 3 - 18

@ Bottom Rack Assembly includes items 20 - 39

Page C-13



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 646547 Four Bag Attachment Kit (Includes ltems 2 - 41) .......cceveveeeeeieieiiiiiieieee, 1
2 646557 Top Rack Assembly (Includes Items 3 - 18) ....c.evvviiviiiiiieiiee e, 1
3 646556 Top MouNt RACK ... 1
4 608939 Under Mount Bracket ..........ocueeiiiiiiiiiie e 1
5 75337G01 KNOD, 5/16" = 18 ... et 1
6 00724G5 Elevator Bolt, 5/16" - 18 X 2" Lg ...eeieeeiieeiieeiie e 1
7 17641G1 Strap (Four Bag RacK) .......cooiiiiiiiiiii e 2
8 16920G1 Strap Retainer ASSEmMDIY........ooiiiiiiiiie e 2
9 17226G1 RIVEt, .255" X .246".......i i 4
10 15058G1 Rivet (Aluminum), .191"X 183" ... e 4
11 16610G1 ANCNOT Plate......eeiiiiii e 2
12 14643G3 ViINYL EXETUSION ©.ovviiiieeciie ettt s e te e sneeeneee s 2
13 16935G1 TEE NUL....ei e 4
14 19859G1 TUDE Cap, 3/4" St iteeiuieeiie ettt e 2
15 17618G1 Nylon Clamp, 8" Lg (Not lllustrated).........ccccooieeiiiiiie e, 2
16 14382G7 Strip (Noise Suppressor) (Not lllustrated) ..o, 2
17 00567G8 Lock Washer (External Tooth Type), 5/16" ........ccvvvviveiiiiiiiiiiirieeeeen. 1
18 75048G04 SPACET e aa e e e e e e e 1
19 647152 Bottom Rack Assembly (Includes Items 20 - 39).......ccccooiiiiiiiiiiienne e, 1
20 * LOWET MOUNT ... e 1
21 * Four Bag Bottom Assembly........ccooooiiiiiiiiiiieeeee e 1
22 * Latch ASSEMDIY ... 1
23 * KNOD, 5/16" = 18 ..ottt 1
24 * Vinyl Shrink Tubing (Not lllustrated).........ccccoooiiiiiiie, 1
25 * Clevis Pin, 3/8" X 1.25" . ... et 2
26 * Clevis Pin, 5/16" X 625" ........oiii e 2
27 * Clevis Pin, 5/16" X 1.25" ... et 1
28 * Flat Washer, 3/8" ... et 2
29 * Flat Washer, 5/16".........ooiii e 3
30 * Cap NUt (BIAck), 3/8" .....eeeiieiiiieiee et sreee e 2
31 * Cap Nut (PIastic), 5/16"........ee et 3

Page C-14



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 * BraCE ..t 2
33 * Nylon Clamp, 8" Lg (Not Hlustrated) ..., 1
34 * RUbbEr BUMPET ... 2
35 * Flat Washer, #10........cooii e 2
36 * RiVEt, 3/16 X 13/16" ..t 2
37 * Retainer RO .......oueiiiiiiiee e 1
38
39 * LoCk Washer, 5/16"..........oiiiiiiiiie et 1
40 28129G01 Cap Nt (PIastiC), 5/18"...... .ot 1
41 17651G2 Clevis Pin, 5/16" X 1.25" ... et 1

Page C-15



BODY

Notes:

689386 Service Parts Manual Page C-16




BODY

rts Manual

689386 Service Pa




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 609308 Message Holder (SINGIE).......couviiiee i 1
2 617613 Message Holder (DOUDIE) .........cooiuiiiiieiiiie e 1
3

4 14735G1 Rake Assembly (Includes tems 5 - 8)......coooiiiiiiiiiiiie e 1
5 14736G2 RAKE HANAIE ... 1
6 14737G1 RAKE <.ttt ne e e 1
7 14934G1 ST o = o] RS 1
8 00130G8 Round Head Phillips Wood Screw, #10 - 13 X 1" Lg...ccccveeveiiiieeee e, 1

Page C-18




BODY

Notes:

Page C-19 689386 Service Parts Manual




BODY

Notes:

689386 Service Parts Manual Page C-20







THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 653204 Brake Pedal Assembly (Includes Items 2 - 40) .......uvvvieeiieiieeeeeeiisiicciiieieeeeens 1
2 * Brake Arm MOUNT.......oooiiiiiiiieie e 1
3 * Socket Head Bolt, M5 - .8 X 15MM LQ....cuuiiiiiiiiiiiiiiiiiiiiiieeeeeee e 1
4 * Socket Head Bolt, M4 - .7 X 10MM LG ..uuuviiiiiiiieeeeeiieiiiiiieieeeeee e e 1
5 * Spacer (TOrSioN SPIiNG) ..eeeeeeeeeeeeieeieieieee e e e e e e s s s rreeraeeeeeeeaaans 1
6 * Torsion Spring, 4.5MM Dia ........cuuviiiiiiiiieie e 1
7 * Flanged Bushing, 16mMm X 12mMM ......ccoooiiiiiiiiiiiiiiieeeee e 4
8 * Bush Sleeve (Split), MM X L12MM ......ooiiiiiiiiiieiiiie e 1
9 604459 107= 1] (=3 =V 1 ] PRSP TRTRRRR 1
10 604458 EQUANIZET ... e 1
11 601835 E-TING, BMIM e e 4
12 601895 Clevis Pin, 8BMM X 27MM ... e e e e e eeaaes 1
13 601894 Clevis Pin, 8MmM X 21.5MM .....oiiiiiiiiiiiieiie e 2
14 * Flanged Bushing, 16mMm X 12mMM ......cccooiiiiiiiiiiiiiiiiiieeee e 1
15 * Ball Stud, BMIM Di@l.....ciiiiiiiiiiiiiiiie e 1
16 * MUIEE LAC CAM ...t 1
17 604097 =T oo 10T o To I 210 4] = SRR 2
18 609226 BraCKeL ..o 1
19 * Button Head Torx Bolt, M6 - 1 X 20MM Lg.......cveiiiiiiiiiaiiiiinee e 2
20 * Spirol Pin, 5mMm X 30MM ...coeeeieiiiciiiieiee e 3
21 600683 Spirol Pin (Heavy Duty), 4mm X 26MM ........ouuvieiiiiiiieeeeeeeeeeeeeeeeeveeienieennn 4
22 * LOCK WASNET, BIMM ....iiiiiiiiiiiei ittt 4
23 * Pedal (BIACK) ....ocoieiiieiiiie e 1
24 * Flanged Bush (PlastiC), 8MIM .........occiiiiiiiiiiie e 3
25 * (070 ap] o] (=11 o] IS o 1 o [ 1
26 * LatCh REIEASE PN .....oiiiiiiiiiieiiiiet e 1
27 * Compression SPring, ENQAage.........cccoiiiiiieiiiiiieee e 1
28 * ROII Pin, SMM X LOMIM ..o 1
29 * Flat Washer, M4..........oooii e 1
30 * Park Brake PUSNIOQ ...........coooiiiiiiiiiiiic e 1
31 * Clevis Pin, 8MM X 45MM ... e 1

Page D-2




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 626156 Park Brake Pad...........ooviiiiiiiiiiiiiec e 1
33 * Solid Pin, 4mm X 57MIM ...ooiiiiiiiiiiiiii e 1
34 610471 Brake Pedal COVET .......cooiiiiiiie e 1
35 610635 Park Brake Pedal COVET...........cooiiiiiiieiiiiie e 1
36 * LatCh RACNET......eeiiiiiieiiee e 2
37 613231 Flanged Hex Head Bolt, M6 - 1 x 20mm Lg, Grade 8.8............cceeeiinnnnns 2
38 * PIVOL SNAT.....oi it 1
39 626146 Brake Cable AMM .. ...oeiiie e 1
40 606265 Flanged Hex Head Bolt, M6 - 1 x 12mm Lg, Grade 8.8.............cvvvvrrrrnnnn. 1

Page D-3




BRAKES

Notes:

689386 Service Parts Manual Page D-4




Front of Vehicle

Page D-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 611373 Brake Cable (DrivVer SId) ......cccoviieeieiieiieeee e e e 1
2 612519 Brake Cable (Passenger Side)..........uuuuiuiiiiiiiiiii e 1
3 605254 Socket Head Bolt, M8 - 1.25 X 90MM g ...vuvviiiiiiiiiiiaaaeeiii e 4
4 10386G3 CleViS Pin, /16" X L9400 ...t 1
5 10387G3 Cotter Pin, 094" X 314" LQ ..o cueeee ettt 1
6 605688 Brake Pedal COVET .......cociiiiiiii ittt 1
7 600543 Button Head Torx Bolt, M4 - .75 X 12MM Lg ..cceeeiiiiiiiiiiiiiiieeeeeee e 2
8 17618G1 Nylon Clamp, 8" Lg (NOt HuStrated).........ccooiiviiiieiiiiiiie e 1
9
10
11 609181 Brake Light JUMPEr HAIMESS. ... ....ooiiiiiiiiiieeiiiieit ettt 1
12 607605 Brake and Accelerator Pedal SWItCh ..., 1

Page D-6




° Brake Assembly (Driver Side) includes items 3 - 9
o Brake Assembly (Passenger Side) includes items 3 - 8, 10

@ Brake Drum Assembly includes items 17, 18

TOP PULL

Page D-7



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 612189 Brake Assembly (Driver Side) (includes items 3 - 9)....ccvvveeeeeiiiiiivciiiiiieeeeeee, 1
2 612211 Brake Assembly (Passenger Side) (includes items 3 - 8, 10) .......vvvceveeeieerennnn. 1
3 612411 Brake Shoe, Leading .........ocoouuiiiiiiiiiiiieee e 1
4 612412 Brake Shoe, Trailing .......coooioiiiiiieeeeee e 1
5 612413 DUSE COVEI ...ttt 1
6 612415 Brake SPring, TOP cuvuuuueieiiie ettt e e e e e e e e e e e aaaaaan 1
7 612414 Brake Spring, BOtOM ... 1
8 612416 SNOE ClaAMIP . 2
9 612418 Gear Adjuster (DIriVEr SIAE) .....cooviceeeiiiiieeere e e e e e e s e e e e e e e e e e s ssnennes 1
10 612417 Gear Adjuster (Passenger Side).........oovvvvviviiiiiiiiiiiiiie e 1
11
12
13 17083G2 Hex Head Bolt, 5/16" - 24 X 1" Lg, Grade 8 ........c.cccveeeiiiiiiiiieeiiiiieee e siiieeens 4
14 15126G1 LOCK NUL, 5/16" = 24 ...ttt 4
15
16 21807G2 Brake Drum Assembly (includes items 17, 18) .......ccccuvvveeiiiiiieieiniiieeee e, 1
17 20947G1 Brake DIUIM ..oocveeiiiiee et 1
18 19862G2 Lug Bolt, 1/2" - 20 X 1.718" L ..uuvuveeeeeeiieaeaeeiee ittt 4
19
20
21 21809G1 Flat Washer (Inner Wheel Rim), 1.31" O.D. X .98" I.D .....oovvvrrvrvriiiiiicieieeeen 1
22 606945 Flat Washer (Brake Drum), 1.75" O.D. X .886" I.D.....ccveiiiiiiiiiiiiiiiiiiiiieeeeeeen 1
23
24 10387G1 Cotter Pin, 5/32" X 1 /4" L. uuuuueeieeiieeee e ee ettt e e e e e e s ssssnenreeneennaeaaee e 1
25 652248 Brake Cable Bracket (Passenger Side) ......cccceeiviiiieieiieiiieeeeeeeise e 1
26 610096 Brake Cable Bracket (DriVer SId) .......cuuieiiiiaaaiiiiiiiiiiiieeee e 1

Page D-8




BRAKES

Notes:

Page D-9 689386 Service Parts Manual



BRAKES

Notes:

689386 Service Parts Manual Page D-10




includes items 2-4 and 6 - 11, 28
Secondary Team Clutch, TRK
includes items 13 - 15and 17 - 19, 30

@ Secondary Team Clutch, GC includes items 13 - 19
Primary Team Clutch, TRK

@
@

0 Primary Team Clutch, GC includes items 2 - 11

Page E-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 672686 Primary Team Clutch, GC (Includes items 2 - 11) .....cccccvvvvieereeeeeeeie i 1
2 619333 Primary Starter PUIEY ..........oii i 1
3 619334 Stationary ASSEMDIY ........eiiiiiiiie e 1
4 619335 Moveable Primary ASSEMDIY .........ooiiiiiiiiiiii e 1
5 619336 Shift Roller ASSEMDBIY .......oviiiiiiee e 6
6 619337 Shim, 39.5MM X 3L.75MM ..oooiiiiiii e 1
7 644303 Primary Spider ASSEMDBIY ........uuiiiiiiiiiie e 1
8 619339 Primary Dust Cover ASSEMDBIY .......cooiiiiiiieiiiie e 1
9 644305 Torque Primary Button (Not Hlustrated) ........cccvvvevieeieeeee e, 1
10 619332 Hex Washer Head Bolt, 1/4” - 20 X 3/4” Lg.....cooeeciiiiiieeeeeeee e 7
11 644306 Torque Button Plug (Not Hustrated) ..........eeeveiiiiiiieiiiiiiiee e 6
12 644300 Secondary Team Clutch, GC (Includes items 13 - 19) .....cccovviiveeiniiiineenininn. 1
13 * Secondary Stationary CIUtCh ... 1
14 * Moveable Secondary CIULCN............coooiiiiiiiicrse e 1
15 619327 INNEr REAINET SPIING ...veeeiieiiiiiiie et 1
16 644304 COMPrESSION SPIING -evviieeiiiiiiie ettt ettt e e rbbe e e e e sbreeeeeae 1
17 619329 Outer SPriNG REAINET ... ..ccviiiiieee e e e e e e e e e enanes 1
18 619330 REtAINEI RING.....utiiiiiiiiiii et 1
19 619331 Thrust Washer, 1.530" X 1.830" X 1" ....coocuuiiieiiiiiiiee et 1
20
21 606239 Conical Washer, ML2 ...t 2
22 00566G3 Lock Washer (Spring TYPE), 3/87 ... . it 2
23 606245 Hex Head Bolt, M12 - 1.25 x 160mm Lg, Grade 8.8........cccevveiiiiiiiveeiniiieeenn, 1
24 606243 Hex Head Bolt, M12 - 1.25 x 120mm Lg, Grade 8.8........ccceeeveiiiiiiiieeiiiiieeenn, 1
25 606230 Clutch Washer, 27.5 Dia. O.D X 13.06 Dia. I.D ......coooiiiiiiiiiiiiiieieeeees 1
26
27 672688 Primary Team Clutch, TRK (Includes items 2 -4 and 6 - 11, 28) ...........cc.eeee... 1
28 624112 Shift Roller ASSEMDBIY .......eviiiiiiiee e 6
29 623949 Secondary Team Clutch, TRK (Includes Items 13 - 15 and 17- 19, 30)........... 1
30 624111 COMPIESSION SPIING .evveeeieiiieeeiee ittt e e e e e e e e e be e e e e e e e e e e e e e e e annnnes 1
31 618630 DIIVE BEIL...coi e 1

Page E-2




CLUTCH

Notes:

Page E-3 689386 Service Parts Manual



CLUTCH

Notes:

689386 Service Parts Manual Page E-4




Front of Vehicle

° Direction Selector Assembly
includes items 2 - 34

Governor Cable
Bracket

@ X ‘ /\\

« Direction Selector Assembly

NN = o N

- / N\
~ 1 AN

~ Seat Support Assembly

\ |
m(%

Page F-1




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 608161 Direction Selector Assembly (Includes Items 2 - 34).......cccceeveeeeeevivicccinvinnnen, 1
2 603627 Direction Selector Bracket.............eoviiiiiiiiiiiine e 1
3 608150 Direction Selector Shaft..........cc.eeviiiiii e 1
4 603700 Direction SeleCtor CaM........cooiiiiiiiiie e 1
5 14390G1 LOCK NUL, 3/8™ = 24 ..ottt 1
6 25664G2 BUSHING, 1/2" X .750" LO «ooe ettt 1
7
8 72724G01 NeULral LOCK PN ......oiiiiiiiiii et 1
9 72733G01 COMPIESSION SPIING uvvvvrieiiieiieeeeeeis s i rreeeae e e s s s ssararrrrrraeeaeeesesannnnns 1
10 72729G01 Neutral LOCK LAtCh........ccuvviiiiiie e 1
11 00734G2 LOCK NUL, 1/4" = 28 ..o 1
12 28574G01 EXIENSION SPIING .vviiiiiiiiiiiii ettt 1
13 72732G01 Ball STU, #10 - 32 ..t 1
14 00734G5 LOCK NUL, #10 = 32 .ot 1
15
16
17 72736G01 MICIO SWILCH ..o e e 1
18 01062G01 Round Head Screw, #4 - 40 X 1" L0 «.ccooeviiiiiiiiiiiee e 2
19 00559G1 FIat WASNEE, 4.t 2
20 00565G1 [0 To QY= T (=] PR 2
21 00526G2 HEX NUL, #4 - 40 oo e e e 2
22
23
24
25
26
27
28
29 603615 ShIfter CabIle ... 1
30 25727G01 CUP WASKHEL, L/A" ... e e 4
31 72735G01 COMPIESSION SPIING .eeieiiiiiieieiitiie ettt e e s e e eeenes 2

Page F-2




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 632891 PIVOT BraCKet ......coiiiiiiieic et 1
33 00734G5 LOCK NUL, #10 - B2ttt e e e e e e e e e e 1
34 22754G4 Bushing (FIIP LOK), .250" ......coiiiiieiiie ittt 1
35
36 601326 Button Head Torx Bolt, M6 - 1 x 20mm Lg, Grade 8.8........cccccevveiiieeiiiiiininnnnns 2
37 450452 HEX NUL, MB - L e e e e e e e e e e eeaeeeeeeees 2
38
39
40
41
42
43 71205G01 Direction Selector HANAIE.........oooeeeiiiiiiieeeeeeeeeece e eeevaaanns 1
44 01037G02 Pan Head Phillips Screw, #10 - 32 X 1/2" L ..eueeeiiiieeeeeaeieeiiiiieiieeee e 1
45 606421 Flanged Hex Head Bolt, M6 - 1 x 30mm Lg, Grade 8.8 ...........ccccevviivveennnnnnn. 1
46 450452 HEX NUL, MB = Lot e e e e e e e e e e e e e e e e e eeeeeeeennes 1
47
48 628573 BOAY SUPPOIT ...ttt e e e e e e e e eeeeaaaeeeas 1
49 608290 Self Tapping Screw, #10 - 16 X 3/4" L ....ccuveeeeiiiiieee et 2

Page F-3



DIRECTION SELECTOR

Notes:

689386 Service Parts Manual Page F-4




Front of Vehicle

_7 Front of Vehicle

Ty

Main Harness

™
-

V3 e
gpﬁ'
(s &/ Y

Front of Vehicle

Page G-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 611284 KEYSWILCN ...t 1
2 609696 Keyswitch and Key Set (UNiQUE).......coouiuiiiieiiiiiie e 1
3 611282 Key Set (COMMON).......uiiiiiiiiiiii e 1
4 612314 FUBT IMBEET ...ttt et e et e s e e neesneeeneeean 1
5 604019 Headlight SWItCh ........coiuiiii e 1
6
7
8
9 643145 Battery Tie DOWN ..o e e e e e e e e 1
10 637484 Battery, 12V ... e 1
11 638433 Battery (Heavy DuUty), 12V ... 1
12 649804 Button Head Torx Screw, M8 - 3.50 X 30mMmM Lg.......cccuveiiiiiiiiiiieiiieeee e, 2
13 602572 Pan Head Taptite Bolt, M10 - 1.5 x 25mm Lg, Grade 8.8 .............ccccvrrrrrrnneenn. 2
14
15 640488 Battery Bolt (Side Terminal) ........ocueeeiiiiiii e 2

Page G-2




°Solenoid Harness Assembly includes items 2 - 22

o

Page G-3




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 659007 Solenoid Harness Assembly (Includes Items 2 - 22)..........cccccviiiieeiiiieeeeeeennn. 1
2 659006 MaIN HAMESS ..ot 1
3 615349 Solenoid Bracket ..........coooiiiiiiiiii 1
4 603390 SOlENOIA COVET ..ottt ee e 1
5 663593 REIAY, T2V .. 1
6 27739G01 Voltage ReguIator ... 1
7 16816G1 Ratchet Rivet, .25" X .880".......cceiiieii e 1
8 601326 Button Head Torx Bolt, M6 - 1 x 20mm Lg, Grade 8.8........c...cccvevrerrnnnn. 3
9 601476 LOCK NUE, IMB = 1 e 4
10 602053 LOCK NUt, M4 = .7 e 3
11 600543 Button Head Torx Bolt, M4 - .75 x 12mm Lg, Grade 8.8...........ccccceeerrnnee. 3
12 645209 #6 GA Wire Assembly (B+/ SOl).......oooiiiiiiiiiiiiiieee e 1
13 602063 Button Head Torx Bolt, M6 - 1 X 40mMM Lg.....covvveiiiiiiiiiiieeeeeeeeeeeeeeeeeeeeee 1
14 603874 6 AWG Wire Assembly, Black (Sol = F2) .......cccooveiiiiiiiiiee e 1
15 613322 S0lenoid Base, 14V ... 1
16 00544G4 Hex Jam NUt, 5/16" - 24 ........oo et 2
17 00565G8 LOCK WaSher, 5/18".........ooiiie et 2
18 00526G4 HeX NUE, 210 - 32 1. 2
19 00565G5 LOCK WaSher, 10 .. ... e 2
20 646246 3A Diode, #10 Ring (Not lllustrated) ..o 1
21 636455G12 FUSE, TOA ..ottt 1
22 636455G13 FUSE, TBA L. ettt e ees 1

Page G-4




? Front of Vehicle

(
s

From USB Port

@y

USB Nut FOR VEHICLES MANUFACTURED AFTER JULY 21, 2019
—~0 \

\\

\Co \ :

Front of Vehicle

®USB Port Housing Assembly includes items 11 - 12

Y

(

From USB Port

Page G-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 617074 HOUP MEEET ... 1
2 659101 Malfunction Indicator Light ..o 1
3 659085 Fuse Bracket (For Vehicles without Hour Meter) ..o, 1
4 662631 Fuse Bracket (For Vehicles with Hour Meter) ..., 1
5

ITEMS 6 - 8: FOR VEHICLES MANUFACTURED BEFORE JULY 21, 2019
6 651901 USB POrt, 12V INPUL. ..ot 1
7 17618G1 NYION ClamP, 7" LG .ot 5
8 645210 USB HAINESS ...ttt ettt e e e e e e 1
9

ITEMS 10 - 15: FOR VEHICLES MANUFACTURED AFTER JULY 21, 2019
10 639384 USB Port Housing Assembly (Includes Items 11 - 12) ....ocveieeeiiiiiiiieeiiieeen 1
11 639383 USB POrt HOUSING ...eeiiiiiiiiie e 1
12 639382 (OS] = o Ty 0 1T S 1
13
14 17618G1 NYION Clamp, 77 LG oottt e e e e e e e e 5
15 645210 USB HAIMNESS ...ttt ettt e e 1
16
17 670675G01 GPS Display Unit, 7" (Not lllustrated) ..........ccccerieeiiiiiieieeeee e 1
18 670675G02 GPS Display Unit, 10" (Not lllustrated) ........c.ccoooieeieiiiieee e 1

Page G-6




>
C

N7 0000

wj

4
L \@
o

Front of Vehicle

Negative

= /°/o

b

Positive
Harness

o Speaker Assembly Mounting, Driver Side includes items 5, 7 - 11
° Speaker Assembly Mounting, Passenger Side includes items 6 - 11
@ Bluetooth Speakers Assembly includes items 13 - 18

@ Bluetooth Speaker (Parent) includes items 14 - 16

15

(@

\__([

iy

Front of Vehicle

Part of Body

Page G-7




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 2 3 4 5 DESCRIPTION QTy.
1 697532 Speaker Harness (POSItIVE) .......euuiiiiiiiei i 1
2 697533 Speaker Harness (Negative).........ocueieei it 1
3 697232 Speaker Assembly Mounting, Driver Side

(INClUAES ITEMS B, 7 = 1) e 1
4 697231 Speaker Assembly Mounting, Passenger Side

(INClUAES ITEMS B = 1) e 1
5 690335G01 Speaker Bracket (Driver Side).........coovieiciiiiiiiiiieee e 1
6 690335G02 Speaker Bracket (Passenger Side) ........ccccveveiiiiiiiee i 1
7 620634 T T [ 7T o J S 1
8 600527 Button Head Torx Bolt, M10 - 1.5 X 60 MM Lg.....ccveeeiiiiiieieeeieeeeeee, 1
9 600525 LOCk NUt, M0 = 1.5 et 1
10 648473 Front Mirror Mount SErut ..o 1
11 603823 Flat WasSher ...ttt neee s 1
12 692171 Bluetooth Speakers Assembly (Includes Items 13 - 18)........oovviiiiiiiieiiiieennn, 1
13 690350 Bluetooth Speaker (Parent) (Includes Items 14 - 16) .........ccccvvvvviieeeennnnnn. 1
14 * Flat Washer, 1/2" - 13 ... 2
15 * Socket Head Cap Screw, 1/2" -13 X 1 1/2" LG eevveviiieeiiieeee 1
16 * LOCK NUL, 172" = 13 oot 1
17 692906 Bluetooth Speaker (Child) .........cccoiiiiiiiiiiee e 1
18 692795 Bluetooth Speaker Decal............ccccuuiiiiiiiiiiiiii e, 1

Page G-8




ELECTRICAL

Notes:

Page G-9 689386 Service Parts Manual



ELECTRICAL

Notes:

689386 Service Parts Manual Page G-10




o Gas Engine, 13HP includes items 2 - 5

S~

’:i\;//
Ry / P 4

Page H-1




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 658237 Gas Engine, 13HP (Includes HeMS 2 - 5)...cevvviiiiiiiiieiie e 1
2 607454 L0 ]| I 1 (= TP PP PPPPPUUPPPPPPPPN 1
3 607462 SPATK PIUQ et 1
4 603557 Ol DIain PIUQ . .eveeeeeeiiiieeee ettt 3
5 603562 L@ R 1o TR (< 111 o O RSEURRR 3
6 606390 DIP SHCK -ttt ettt e e e e e e 1
7
8
9 674854 IMUTFLEE et s et e st e e s neaeas 1
10 657450 EXNAUSTE PIPE .. 1
11 606272 LOCK WaShEr, 8MIM .....oiiiiiiiiiiii e 4
12 606267 HeX Jam NUt, M8 X 1.25. ... et e e e e eaan 4
13 606279 Flanged Hex NUt, ML0 - 1.25.......uiiiiiiiiiiie et 1
14 606256 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg, Grade 8.8..........cccceeevereennnn. 3
15 602330 Flanged Hex Head Bolt, M8 - 1.25 x 30mm Lg, Grade 8.8.........cccccvvevrvrineen. 2
16 603599 EXNAUSE GASKEL......coiiiiiiiiiiiiece e 2
17 657449 10740 =T 0 IS 1= 0| PP URPPPPP 1

Page H-2




ENGINE AND MUFFLER

Notes:

Page H-3 689386 Service Parts Manual



ENGINE AND MUFFLER

Notes:

689386 Service Parts Manual Page H-4




e Front Mount Bracket Assembly includes items 9 - 13

Front of Vehicle

Frame

Page J-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 630776 o L TSN = SRR 1
2 606259 Flanged Hex Head Bolt, M10 - 1.25 x 45mm Lg, Grade 8.8..........ccccceeveveeennnn. 4
3
4 606256 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg, Grade 8.8...........ccccevvvvveennn. 4
5 603823 Flat Washer, M10 X 22mMM X 2.5MIM .....ccvviiiiiieiiiecnee e 4
6 606279 Flanged Hex Nut, M10 - 1.25 ... 4
7
8 662794 Front Mount Bracket Assembly (Includes Items 9 - 13) .....ccoeevevviiiiieeiiniiienenn, 1
9 625345 Front MOUNE BracCKet ............cooiiiiiiiiiciic e 1
10 605757 RUDDEN BUMPET ...ttt e s e e e e e e e e e e e e e e e eeaeaeaees 2
11 00974G01 HexX NUL, MLO - 1.5 oo e e aeeeeees 2
12 608654 Lock Washer (SPlit), LOMM .....uviiieiiiiiiee et 2
13 692754 LT =T O =11 o o PP RPR 1
14 603799 Flanged Hex Head Bolt, M10 - 1.5 x 25mm Lg, Grade 8.8..........ccccceeeeeereeennnn. 2
15 600525 Flanged LOck NUt, ML0 - 1.5....ccuiiiiiiiiiiieee e 2

Page J-2




ENGINE MOUNTING

Notes:

Page J-3 689386 Service Parts Manual



ENGINE MOUNTING

Notes:

689386 Service Parts Manual Page J-4




\CS

Front of Vehicle

Page K-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 657280G05 Frame Weldment, P/COAL ..........cociviiiiiiie e 1
2
3 614597 Instrument Panel Support Weldment ... 1
4 602572 Pan Head Taptite Bolt, M10 - 1.5 x 25mm Lg, Grade 8.8 ..........ccccvvevriinnenenn. 2
5 600525 Flanged LOCk NUt, M0 - 1.5....uuiiiiiiiiiiiee e 2
6
7 600218 Seat Support Bracket (DrVer SIde)........coocuvreiiiiiiiiiieiiiiiee e 1
8 613187 Seat Support Bracket (Passenger Side) ........cooouvveieriiiiiieeiiiiieee e 1
9 603799 Flanged Hex Head Bolt, M10 - 1.5 x 25mm Lg, Grade 8.8............ccccvvvvrvvnnnn. 3
10
11 601275 Seat SUPPOIt BIaCE......ccciiiiiiiiiiieei ittt 1
12 602572 Pan Head Taptite Bolt, M10 - 1.5 x 25mm Lg, Grade 8.8 ..........ccccvvvveiiunnnennn. 2

Page K-2




FRAME

Notes:

Page K-3 689386 Service Parts Manual



FRAME

Notes:

689386 Service Parts Manual Page K-4




Shock Absorber (Passenger Side)
’ includes items 5, 8, 11 - 26

Shock Absorber (Driver Side)
includes items 6, 9, 11 - 26

Control Arm Assembly
includes items 33 - 34

Front of Vehicle

Hub Assembly
includes items 12 - 15

Page L-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 663321 Shock Absorber (Passenger Side) (Includes Items 5, 8, 11 - 26) ..........cccuveeee 1
2 663303 Shock Absorber (Driver Side) (Includes Items 6, 9, 11 - 26) ......ccccceeeeeeeeeeeennnn. 1
3
4
5 663348 Spindle (PasSENQEr SIidE).......ccoviiiiiciiiiieiie e e 1
6 663345 Spindle (DrVEr SIAE) ....ccoiieeeeeee e 1
7
8 655529 Strut (PASSENGET SIAR) ...cuveiiieeiiiieie ettt 1
9 655526 SHUL (DFVEN SIAE) ...ttt e e e e e e e e e e e e e nnnes 1
10
11 609603 Hub Assembly (Includes Items 12 - 15) .....c..eeeveiiiiiiiieiiiiieee e 1
12 602340 1] o SO 1
13 602342 Bearing Spacer, 28mm O.D. x 22mm [.D. X 46.7mMmM Lg ......ccevvevrennn.. 1
14 602341 Ball Bearing, 47mm O.D. X 20mm L.D. X 14mMm ............ccoovvvvvvvvivnnnnnnn, 2
15 19862G1 Wheel Bolt, 1/2” - 20 X 1.218" Lg uuuvrrreeeiieeieaaeeeeie e 4
16
17 12091G2 S ][0 ] ST O o S PESERRRR 1
18 632925 Flanged BUSHING.....c.oiiiiiiiiiie et 1
19 632926 FIANGEA SIEEVE........coiiiieieiie e 1
20 614034 KINGPIN TUDE....ooi e 1
21
22 620380 Flanged Hex Head Bolt, M12 - 1.25 x 145mm Lg, Grade 10.9 ................. 1
23 601920 Thrust Washer (SS), 35mm O.D. x 26mm [.D. X 2.5mm Lg ........ccoveeeennee 1
24 600549 LOCK NUL, M12 - 1.25 oot r e e e e e e 1
25
26 615109 LOCK NUL, M6 = 2 et 1
27
28 602415 Flanged Hex Head Bolt, M10 - 1.5 X 80MM LG .....uvvviiiiiiiiiieeeeee e 1
29 600525 LOCK NUL, ML - 1.5 Lo 1
30
31

Page L-2




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 608089 Control Arm Assembly (Includes 1tems 33 - 34) ..ccccooviiiiiiiieiiiee, 1
33 608090 1670] 111 70] Y 1 1 1 IO PO P PP PTPPPPO 1
34 608086 Mounting Sleeve (RUDDEN) .......ooiiiiiiiiie e 2
35
36 601340 Control Arm BUSKHING.......coooiiiee e 2
37 602085 Control Arm Carrier TUDE........ooiiiiie s 2
38
39 602415 Flanged Hex Head Bolt, M10 - 1.5 X 80MM Lg ..ccceveeeeeeiiiiiiiiiiieeeeeeee e, 2
40 600525 LOCK NUL, MI0 - 1.5 e 2
41
42 601754 Flanged Hex Head Bolt, M10 - 1.5 X 200MM Lg ..ccovvivvviieeiiiiiiieeeeiiieeee e, 1
43 600525 LOCK NUL, ML0 - 1.5 ittt et e 1
44
45 618329 Steering RACk ASSEMDIY........ooiiiiiii e 1
46 602020 Socket Head Bolt, M10 - 1.5 x 50mm Lg, Grade 8.8........cccccovvvvveeiiiiinienennnns 3
47
48 608005 Castle NUt (SS), M12 - 1.25 ..t 2
49 10387G2 Cotter PiN, (094" X LM ..ottt 2

Page L-3




FRONT SUSPENSION AND STEERING

Notes:

689386 Service Parts Manual Page L-4




o Steering Column Assembly includes items 5 - 9

Page L-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 602980 StEEING WHEEL....ceeeeieiie e e e 1
2 601709 LOCK NUL, IMB = 2. ettt ee e e e e e e e e e e nnnaees 1
3
4 600333 Steering Column Assembly (Includes tems 5-9) ....oociviiiiiii i, 1
5 608117 Steering COIUMN ... r e e e e e e e e e e nnaes 1
6 608114 Y (= T=T ] To T ] = 1
7 608653 Socket Head Bolt, M10 - 1.5 X 35MM Lg...cccoeriiiiiiiiiiiiiiieieieeee e 2
8 608654 Lock Washer, 10.5MM ..o 2
9 608655 HeX NUL, ML0 - 1.5 Lo e e 1
10
11 602572 Pan Head Taptite Bolt, M10 - 1.5 x 25mm Lg, Grade 8.8 ..........cccccvveeviirnnernn. 4
12 607925 SCOrecard HOIAET .......eeiiiiii e 1

Page L-6



FRONT SUSPENSION AND STEERING

Notes:

Page L-7 689386 Service Parts Manual



FRONT SUSPENSION AND STEERING

Notes:

689386 Service Parts Manual Page L-8




FUEL SYSTEM

Page M-1 689386 Service Parts Manual




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 666351 FUBIHOSE .o 1
2
3
4
5
6 27184G05 Fuel Tube, .25 1.D X .5 O.D X 42" Lg wuueeeiiiiiiaaiaiieiiiiiiieeeeeee et 1
7 18292G1 TUDING ClIAMP et e e e e e e e e e e e e bbb eeeeas 1
8 664747 TUBING CIAMP ..ttt e e s b e e e e 2
9 602409 Barrel Clip, MB - 1 ...t e e e e e e e e e e e s s e 2
10 606264 Flanged Hex Head Bolt, M6 - 1 x 20mm Lg, Grade 8.8..........cccccccceeiiiiierenennnn. 2
11 603818 Barrel Clip, ML0 - 1.5 .ot 1
12 603799 Flanged Hex Head Bolt, M10 - 1.5 x 25mm Lg, Grade 8.8.........cccccvvverrirnneenn. 1
13 604066 Flat WaSher, MLO ........ooiiiiiieeeee et 2
14 649804 Button Head Torx Screw, M8 - 3.5 X 30MM Lg.......ccoovvriiiriiiiiiiicicie e, 1

Page M-2




° Fuel Tank (with Sender Unit) includes items 3 - 8, 10

e Fuel Tank (without Sender Unit) includes items 3 - 9

Front of Vehicle

Page M-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 646833 Fuel Tank (with Sender Unit) (Includes Items 3 - 8,10) .......cccceeevvvvivrnrrnnnnnnnnnn. 1
2 646832 Fuel Tank (without Sender Unit) (Includes Items 3 - 9) .......ccoovvirririiiiiiiiiiennn, 1
3 646284 FUBI TANK .. a e 1
4 646837 FUEL PUMP Lid oo 1
5 646838 MASON JAr SEAI.......eeiiiiiieiiiee it 1
6 647810 Rollover Valve GroMMEL.........c.vvviviiiiiiiie e 1
7 647809 ROIOVET VAIVE ...t 1
8 670898 Fuel Tank Cap (RALCNet).......ocuueiiiiiiiii e 1
9 646357 Fuel Pickup without Sender ASSembly ...........coooviiiiiiiieee e, 1
10 646358 Fuel Pickup with Sender Assembly ..o, 1

Page M-4




FUEL SYSTEM

C . svw%‘/ o
\ & A R

U

689386 Service Parts Manual

o Carbon Canister Assembly includes items 5 - 7

Front of Vehicle

Page M-5




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 659882 CaNiIStEr BraCKet........ooviiiiieie e 1
2 606310 Canister MouNting BraCKet...........ciiiieiiii i e e e e e e e e e e eeeeeeanns 1
3 00106G6 Pan Head Phillips Screw, #12 - 24 X 3/4" Lg.....ccccuueeiieiieeeeeeeee e 2
4 662808 Carbon Canister Assembly (Includes IemMS 5 - 7)...eeeiiiiiiiiiiiiiiiie e 1
5 606071 CarboN CANISLEN .......veiiiieie e 1
6 606963 Hose Clamp, /16" LD ...ccooiiieeeeeeeee e 2
7 692912 HOSE, 3/L6™ LD ..ttt 1

Page M-6




FUEL SYSTEM

Notes:

Page M-7 689386 Service Parts Manual



FUEL SYSTEM

Notes:

689386 Service Parts Manual Page M-8




o Rear Axle, 11.47:1 includes items 3 - 63

e Rear Axle with LSD, 11.47:1
includes items 3 - 45, 47 - 62, 64 - 65

eAxIe Case L Complete includes items 4 - 13, 24
@Axle Case R Complete includes items 13, 19 - 23
@Diﬁerentim Case includes items 34, 47, 49 and 50

@ Differential Assembly includes items 46, 48 and 52

Page N-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 670468 Rear Axle, 11.47:1 (Includes ItemMS 3 - 63) ...ccvevieeeeieiiiiiiiieeere e 1
2
3 639859 Axle Case L Complete (Includes ltems 4 - 13, 24) ......cooiiiiiiiiiiiiiieeeeeeeenn, 1
4 665887 GOVEIMON GEAT ...ttt iiee ettt e e e e e e e e e e e e e 1
5 639689 GOVEINON SIBBVE ....ooiiiiieiiee ettt 1
6 607904 FIAt WASNET ... 1
7
8 639698 Governor Gear Shaft..........cooiiiiiiii 1
9 639707 GOVEINON SNAMt.....cviiiiiii e 1
10 639736 Flat Washer, BIMM ..........oooiiiiiieeeeee e 2
11 607911 Oil Seal, 6 X 10 X 2.5MM ...eiiiiiiiiiiiieiiie e 1
12 607913 Retaining RiNG, E5 .......ooiiiiiiii e 1
13 639738 Oll Seal, 24 X 40 X OMM ..eviiiiiiiiiiiice e 2
14 26818G01 SEEEI Bl .. 1
15 26819G01 SPING vttt 1
16 26831G01 LCT= 153 ] 80 O PRSERRR 1
17 26820G01 Flanged Hex Head Bolt, M10 - 1.25 X 12MM LJ ..ccovveeeeeeiiiiiiiiiiiiireeeeeeen, 1
18 639865 Axle Case R Complete (Includes Items 13, 19 - 23) .....coociiiriiiieeiiieneeennnn, 1
19 639746 SeleCt SNAt.....coiiiiiii 1
20 607915 Oil Seal, 13 X 22 X BIMM cevvniiiieeeee et aee 1
21 607916 ST 0= Vo TN 1T R T o o o PP 1
22 607917 SPACEN, L3 X LIMIM it e e e e e e e eeeeeeeees 1
23 640093 Oil Seal, 28 X 47 X OMIM cevvnnieiieieie et eeeane 1
24 607919 AP BIrEather .. ..o 1
25 639747 OIl Drain PIUQ ...cceeeeiiiie ettt e e e 2
26 639748 GASKEL, TAIMIM .eeiiiiiiiiiiiee et e e e et e e e s eee e 2
27 26785G01 Ball BEAriNG (6204) ........eveiiieiiiiieiee ettt 2
28 665888 GOVEINON GRANBA ... ..ttt 1
29 607920 PiN, 6 X 121 .ttt a e e e e e 1
30 639750 INPUL SNATL ... 1
31 607922 Ball BEAring (62/28) .........ueeiiiiiiiiiie ittt 1

Page N-2




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 639868 Ball BEANNG (TMB202) .......eivveeeeeeeeeeeeeeeeeeeeeeeeeeseeeseseeeess s e es s e eneeeenen, 2
33 639755 COUNLET SNAFL ... 1
34 640744 Ball Bearing (6006) ........ccoouureeeiaaeiiiiiieeaaeeeeiiieee e e e e e e 1
35 639758 GRAN, B4 1
36 639869 L0 Tod QT o = 2
37 639760 Ball BEAring (6304)......cceiiiiieiiieiie ittt 2
38 639768 Flanged Hex Head Bolt, M8 - 1.25 X 40MM Lg ....eeveieiiiiiiiiieieeeiiiieeeeeene 1
39 639769 GRAN, L7 .t 1
40 28689G01 COllar, 24 X 7.5MIM .oeiiiiiiiii e e e e 1
41 639771 GBAL, B2 1
42 670697 CNEEr SHAT ..o 1
43 639774 CIULCN PN L 1
44 670696 LT |G T 1
45 639797 SPACEN, 20 X 2IMMN ettt 2
46 639872 Differential Case (Includes ltems 34, 47, 49 and 50)...........cccccceeeeerns 1
47 639800 Differential Pair Gear...........cooivviiiiiieiic e 1
48 26808G01 Hex Head Bolt, M10 - 1.25 X 26MM Lg.....ccccoeviiiiiiiiiieeiiiee e 6
49 28723G01 Differential Shaft............ocoiiii 1
50 28697G01 SPrNG PiN, 4 X AL ... 1
51 639801 Ball BEANNG (B007) ....evveeeeeereeeeeeeeeeeeeeseeeseeeseseeeseeeeseseseeseeseneens 1
52 640739 Gear, 60 Complete (Includes Item 51). ......ccccceeiiiieiiiiiieiiiee e 1
53 607938 Castle NUt, M22 - 1.5 ... e 2
54 639876 Axle Shaft L Complete (Includes Item 56) ............ccoeeiiiiiiiiiiiiiiiiiiieeeeee 1
55 639881 Axle Shaft R Complete (Includes Item 56) ..........ccoevvvevieeeeeeieee, 1
56 639836 Ball Bearing (6205DD)..........uuiiiiiiiiiiiiee et 2
57 607939 AXIe Case L COMPIELE.......oiiiiiiie et 1
58 607940 AXIe CaSE R COMPIELE ...ccoeiiiiiiie et 1
59 26814G01 SNap RiNG, 52MM..cciiiiiiii e 2
60 639839 Flanged Hex Head Bolt, M8 - 1.25 X 60MM Lg .....cceeviiieiiiiiiieiiiieeevieenne 9
61 639840 Flanged Hex Head Bolt, M10 - 1.25 X 25mM Lg .....cocoviiiiiiiiieeiiiieeeiieeene 10
62 639844 Shift Shaft COMPIELE ........oeeiiiii e 1
63 639847 Differential Assembly (Includes Items 46, 48 and 52)...........cccccovvvveeeenns 1

Page N-3




REAR AXLE

Notes:

689386 Service Parts Manual Page N-4




Q@
Q
)
>
Y
(]
——
c
(@]
=
L

Front of Vehicle

Page P-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 625709 [T LY o1 T S 1
2 614974 Flanged Hex NUut, ML10 - 1.5 ... e 3
3 652245 SNACKIE PIALE ... 2
4 624030 Flanged BUSHING .........coiiiiiiiiiii e 4
5 601754 Flanged Hex Head Bolt, M10 - 1.5 X 100MM LG ....cuuriiimiierieeeeeeiieiiiiiiiinneeeeeens 3
6 620161 SPIit SPACET (SEEEI) .eeeeeeiiiiiieei e e e 3
7 605684 SPriNG BUSNING ... e e e 1
8 625658 Shock Mount Plate (Passenger Side) .......ccoouiuurireariiiiiee e 1
9 625657 Shock Mount Plate (Driver SId€)........cociiccuuiiiiiiiiiiieeee e re e e e e e e 1
10 626422 AXIe SUPPOI BraCKet ........cooooe i 1
11 76418G01 SNOCK ADSOIDET ... 2
12 10435G1 Shock Absorber Washer, .406" X 1.25" X .22" ....ouueiei et 4
13 10194G1 U] o] o= g =T ] o1V PR 4
14 00532G6 HEX NUL, /8" = 24 ...ttt 2
15 632103 U-bolt, 68mm Dia X 45mm X 110MM Lg....eeveiiiiiiiieeiiiieie e 2
16 600525 0o Yo 1 N[ AR 1Y 0 T O SR 4
17
18
19
20
21 604494 Heavy Duty Leaf SPring ......ooveviiiiiiiiiie s 1
22 620160 Flanged Bushing (Ureth@n@) .............eueiiiiiiiiiiiiiiiiieeeee e 2

Page P-2




REAR SUSPENSION

Notes:

Page P-3 689386 Service Parts Manual



REAR SUSPENSION

Notes:

689386 Service Parts Manual Page P-4




Seat Bottom Assembly
0 Seat Bottom Assembly includes items 7 - 12, 45
includes items 2 - 12 ’
Seat Back Assembly Premium Seat Bottom Assembly
includes items 15 - 17 includes items 7 - 12, 40

Premium Seat Bottom

Sweater Basket Assembly includes it 41 - 43
includes items 41 -

includes items 31 - 34

Y
“"\I@
i =

\@wﬂfﬂﬂﬂﬂﬂﬂﬂuuuuuu
=

Front of Vehicle

Page R-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 e Seat Bottom Assembly (Includes Items 2 - 12) c...ooooviiiiiiiiiiiiiieeee e, 1
629269G1502 Stone Beige
629269G1501 Oyster
629269G1506 Black
629269G1504 Gray
2 fll Vinyl and Foam Seat Bottom ... 1
644819G02 Stone Beige
644819G01 Oyster
644819G06 Black
644819G04 Gray
3 644351 Wooden Base ASSEMDIY..........uiiiiiiiiiiiii e 1
4 602551 COVEI Platl...ceeiiiieeeeeee ettt e e e e 1
5
6 16816G2 Ratchet Rivet, .25" X 887" ... 4
7 71610G01 SeaAt HINGE ... 1
8 00720G08 Flat Head Phillips Tapping Screw, #12 - 14 X 1" LG ..cooiciieeeiiiieeeeeee, 3
9
10 617645 Hip Restraint (Driver Side)........c..uviiiiiiiiiiie e 1
11 617644 Hip Restraint (Passenger Side) ...........ooiiiiiiiiiiiii e, 1
12 615417 Button Head Torx Bolt, M10 - 1.5 X 25mm Lg.....ccveviviieeeeeiiiiieieiieeee, 4
13
14 i Seat Back Assembly (Includes ltems 15 - 17).....cccccvveviiiiiiiieee e 1
641897G0002 Stone Beige
641897G0001 Oyster
641897G0006 Black
641897G0004 Gray
15 605529 Cover (Plastic) (BIaCK) .........ueeiiiiiiieeieiieeee e 1
16 644268 Base ASSEMDIY ... 1
17 o Vinyl Cover and FOAM .........uviiiiiiiiii e 1
644820G02 Stone Beige
644820G01 Oyster
644820G06 Black
644820G04 Gray
18
19 602413 Seat Back Support STrut... ... 2
20 600527 Button Head Torx Bolt, M10 - 1.5 x 60mm Lg, Grade 8.8 ..........ccevvveeiiiiinennn. 4
21

Page R-2



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
22 603800 Flanged Hex Head Bolt, M10 - 1.5 x 50mm Lg, Grade 8.8 ............cccvvreeenneee. 4
23 600525 Flanged Lock Nut, M10 - 1.5 . e 4
24
25 600527 Button Head Torx Bolt, M10 - 1.5 x 60mm Lg, Grade 8.8...........cccvvvveveeeeeennnn. 4
26 600525 LOCK NUt, M0 - 1.5 L 4
27
28 645088 Seat Back Support Strut COVEN ........coiiiiiiiiiiie e 2
29
30 602742 Sweater Basket Assembly (Includes Items 31 -34) .....ooooiiiieiiiiiieee e, 1
31 * Sweater Basket ... ..o 1
32 608051 Clamp (BagrackK) .....coeeiiueeeiee ittt 2
33 16816G1 Rachet Rivet, .25" X 680" ........cciiiiiiieiiiee e 2
34 604102 T T IS (= | o I SRR 1
35
36 600530 Button Head Torx Bolt, M10 - 1.5 x 25mm Lg, Grade 8.8............ccccveeeerinnnnen. 2
37 o Premium Seat Back ASSEMDIY .........ccooiiiiiiiiiiiiee e 1

647282G17 Light Beige
38 o Premium Seat Back ASSEMDIY ........cooooiiiiiiiiiee e, 1
686149G18 Mushroom
686149G19 Gray
686149G20 Custom
39 i Premium Seat Bottom Assembly (Includes ltems 7 - 12, 40) .........ccccceeeennen. 1
629269G1618 Mushroom
629269G1619 Gray
629269G1620 Custom
40 b Premium Seat Bottom Assembly (Includes Iltems 41 -43) .........coccveeeeenne 1
686148G18 Mushroom
686148G19 Gray
686148G20 Custom
41 605502 Wooden Base ASSEMDIY .......uuuuiiiiiiiie e 1
42 602551 COVEN Plate.....o it 1
43 16816G2 Ratchet Rivet, .25" X 887" ... 4
44 e Premium Seat Bottom Assembly (Includes ltems 7 - 12, 45) .........cccceeeennnen. 1
629269G1617 Light Beige
45 i Premium Seat Bottom ........cociiiiiiiiii e 1
647267G17 Light Beige

Page R-3




SEATING AND BASKET

Notes:

689386 Service Parts Manual Page R-4




G Starter / Generator includes items 2 - 17

a Headband Kit includes item 18

\

=

{

=
N

% EAN

i

N

NN

U
\\

\

v
Y=\
2\

SN

Page S-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 660379 Starter / Generator (INCludes tEMS 2 - 17) ...uvvviiiiiiiiieiee e e e e 1
2 612029 HEX NUL. .. e e e e e e e e e e e eeeeeennennees 1
3 612030 LOCK WASHET ...ttt 1
4 625716 PUIIEY, 2.5" O.D. .o 1
5 654715 Drive ENA HEA ......oeoiiiiiieiiiieee et 1
6 612033 BEANNG ...t a e e e e e e e ———————- 1
7 612034 REtAINING RING ..ttt e e e 1
8 612035 WOOAIUTT KBY .t 1
9 612036 Armature ASSEMDIY ... ———————————————— 1
10 654716 Frame And Field ASSEMDBIY ........ccooiiiiiiii e 1
11 612038 Brush Lead And Terminal Package ...........cccvvveiiiiiiiieeiiiiiee e 1
12 654717 Brush BOX ASSEMDBIY .......uuiiiiiiiiiiiie e 1
13 656659 2T U 4IRS ] 1 o SRR 4
14 612043 WAVY WESKNET ...ttt e 1
15 612044 BRAING ..ottt 1
16 612045 Commutator ENd HEAd .........cooiviiiiiiiiiiie e 1
17 658172 Headband Kit (Includes Hem 18) ......cccceeeeiiiiiiiiiiiiiiiieeeee e 1
18 654718 Headband............oviiiiiie e 1

Page S-2




»y

Front of Vehicle

Page S-3




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 631972 Starter/Generator SUPPOrt Bracket .........cccccviviiiiiiiieiece e 1
2 606235 Flanged Hex Head Bolt, M10 - 1.25 X 20mMM Lg.......coeeeeviiiiiiieieiiceeeee e 2
3
4
5 606261 Flanged Hex Head Bolt, M8 - 1.25 x 20mm Lg, Grade 8.8............ccccvvvvvrvennnnn. 2
6
7 606256 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg, Grade 8.8..........cccuvvvvrieeenn. 3
8 606255 Hex Jam NUt, ML0 - 1.25 .. 1
9 606274 Flanged Hex NUt, ML0 - 1.25 ..o 1
10 630587 Starter/generator BelL...........uuuiiiii i 1
11
12 12064G6 U ES T N T P B RSP 1
13 629763 TENSIONET BOIL ...t 1

Page S-4




STARTER AND GENERATOR

Notes:

Page S-5 689386 Service Parts Manual



STARTER AND GENERATOR

Notes:

689386 Service Parts Manual Page S-6




Towbar Bracket Assembly
includes items 26 - 34

21

°Towbar Assembly includes items 2

Panel

Page T-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 635818 Towbar Assembly (Includes HeEMS 2 - 21) ...coocciviiiiiiiiieeeeeee e 1
2 635820 TOWDIAL <.t e e a e as 1
3 635461 Coupling WEIAMENT .......uiiiiiiiiieeeei e e e 1
4 685471 Hitch Pin ASSemDIY (SNOI) .......eviiieii e 1
5 75360G01 PIVOE PIN e 1
6 602990 PIVOL. ..t 1
7 625458 SWIVET ettt e e e e et e e e e e e e e e e e aaas 1
8
9 608793 Spirol Pin, 3mMm X 22MM ...ooiieeeiis e 1
10 75340G01 Flat Washer (Delrin), MLO0.........cooiiiiiiiieieecces s s e e e e e e e e e e e ee e eeeeaaeanees 2
11
12 20271G6 o (Uo7 S I T PR SR 1
13 00560G1 Flat Washer, 3/8” ......oo e 1
14 00571G5 Flat WaSher, 5/167 ......cooiiiiiiiie et 1
15 14158G1 Shoulder Bolt, 1/2" X 3/8” - 16 X 2 3/4” LQ...cceeiei it 1
16 15717G5 ACOIN NUL, 3/8” = 168 wuvnniiiiieiie it e e et 1
17 603341 WaVy WaSher, M32........co oo e e e e e e e e e e 1
18 625748 LOCK NUL, M12 - 1.25 oot 1
19 603182 Flat Washer, ML2........oo ettt 2
20 603384 Socket Head Bolt, M12 - 1.25 X 100MM LG ...ceieiiiiiiiiieeiiiiieee e 1
21 00566G1 Spring LOCK Washer, 7/16" .........ccocoieeeeeee e 1
22
23
24 641228 SUPPOIT ChANNEL ....cooiiiie e 1
25 641381 Towbar Bracket Assembly (Includes Items 26 - 34) ......coeevvivvicciinviiieeeeeeeeeeeen, 1
26 641380 SOCKEt WEIAMENT ... 1
27 641546 REtENTION ClIP ettt e e 1
28 16705G6 Truss Head Phillips Screw (SS), 1/4" - 20 X 1.75" L ..evveeviiiieeeeiiiiiieeeene 1
29 25727G01 Cup Washer, .687" O.D. X .265" L.D....uuuuiiieiiiiiee et 1
30 72735G01 (O70] ap] o] £=115] 0] IS o] 11 T S 1
31 14390G4 LOCK NUL (SS), 1/4” = 20 ettt 1

Page T-2




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 16705G2 Pan Head Phillips Screw (SS), 1/4" - 20 X 5/8” Lg ..cccvveiiveeiiiieiieenieeiieeen 2
33 14390G4 LOCK NUL (SS), 1/4" = 20 .neeiiiie ittt 2
34 641402 Towbar SUPPOrt BraCKet.........oocuuviiiiiiiiie et 1
35 603020 TOWDAN RETAINET ..ottt 1
36
37
38 16705G2 Pan Head Phillips Screw (SS), 1/4” - 20 X 5/8” Lg......ccvvvveeiiiiiieeeeiiieee e 2
39 14390G4 LOCK NUL (SS), 1/4" = 20 .eeeieieiie ettt ettt 2
40
41 601326 Button Head Torx Bolt, M6 - 1 X 20MmM Lg......cccuuvriiiiiiiiaieeeeee e 2
42 602409 Barrel Clip, MB = L. e e e e e s eer e e e e e e e 2
43
44 600525 Flanged Lock Nut, M10 - 1.5 .....ooiiiiiiiiii e e 2
45
46 601326 Button Head Torx Bolt, M6 - 1 X 20MmM Lg.....ccccvrriiiiiiiieieeee e seeriiiiiiieeen e e 2

Page T-3




TOWBAR

Notes:

689386 Service Parts Manual Page T-4




o Towbar Front Assembly includes items 2 - 17 j‘
> \% Front of Vehicle 1}

&R e
I 172
| Spindle Arm o// 3 L((((((l‘\%w

J b @
\\\, Front R(ﬁ @ (l\.\‘

mTie Rod Assembly includes items 12 - 16

Towbar Assembly (Semi Permanent)
includes items 20 - 30

Page T-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 670614 Towbar Front Assembly (Includes ItemS 2 - 17) .....ccccevvevieeieieeeeee e, 1
2 670611 Front PIVOt Bar.........ooviiiiiiiiie i 1
3 75307G01 2= 1] o [o [P RP T PPPP 1
4 635464 PIVOE BOIE ... 1
5 75309G01 Thrust Bearing 1.75" O.D. X 1" LD ..uevviiiiiiiiiiiiiiee e 1
6 75342G01 Flat Washer, 1.75” O.D. X .78” LD ..cooiiiiiiiiiiiiiieeeee e 1
7 00518G8 CaStIe NUL, 374" = 16 ...t 1
8 10387G1 Cotter Pin, 5/32" X L 3/4” Lg «oeeeeee oottt 1
9 601709 LOCK NUL, MLB = 2 ..ottt 1
10 00560G2 Flat WaSher, 7116 ...t 3
11 646856 Tie Rod Assembly (Includes Items 12 - 16) ......ccooovviiiiiiiiiiiiiiiiieeeeeeeeeeenn 1
12 643610 Tie ROA ENd, LH ...t 1
13 624962 HEX NUL, ML2 - 175 ettt 1
14 644116 TOWDIA ...ttt e e e a e as 1
15 615414 HexX NUL, M12 - 175 et 1
16 614436 IS e Lo I = o o PP 1
17 617787 Flanged LOCK NUt, M12 - 1.75 ..uueviiiiiieeee e e e 2
18
19 635736 Towbar Assembly (Semi Permanent) (Includes Items 20 - 30) ......ccceeeveeeeennnn. 1
20 635428 TONGUE WEIAMENT.....oiieiiieiiie e 1
21 635461 Coupling WEIAMENL ......uviiiiieiieeee e e e e e e e e e e e e e s eennes 1
22
23 14158G1 Shoulder Bolt, 1/2" X 3/8” - 16 X 2 3/4” LO...cceeiei ittt 1
24 00571G5 Flat Washer, B5/16" ... ..o e 1
25 11098G5 LOCK NUL, 3/8” = 16 ...eeieeeiiiieieieiie ettt sttt 1
26
27 637563 Self Tapping Screw, M4.8 - 1.6 X 14MM Lg .....cooiiiiiiiiiiiiiiiiieeeeeeee s 1
28 685471 Hitch Pin ASSembly (SNOI) ........vviiiiiii e 1
29 641171 Hitch Pin Assembly (LONQ) ....uvvviiiiiiiiieieeee e 1
30
31

Page T-6




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 635343 Towbar Receiver WeldmeNnt..........c.vveiviiiiiiie e 1
33 635442 TOWbAr BUSHING .....cooiii e 1
34 628635 Button Head Bolt, M8 - 1.25 X 30MIM L ..uvvvririiiiiiiieeeeeeeiesiiieiieiieeeeeeee e e e 2
35 616673 LOCK NUL, M8 = 1.25 ..ttt 2

Page T-7




TOWBAR

Notes:

689386 Service Parts Manual Page T-8




Sun Top Kit, Stone Beige Sun Top Hardware Kit

includes items 2, 19 includes items 12 - 16
\@ Sun Top Kit, Oyster Sun Top Strut Kit
includes items 4, 19 includes items 8 - 10, 20
: \ Sun Top Kit, Black Sun Top Hardware Kit

includes items 6, 7 includes items 12 - 16
Sun Top Strut Kit
includes items 8 - 11
~
\
b}
—

Page U-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 610766 Sun Top Kit, Stone Beige (Includes Items 2, 19).......cccoeviiiiiiiiniiiiieeeeieeeeeeeeeen, 1
2 608198 51U 0 I L] o R PP T TP UPPRPPPPPPPN 1
3 610767 Sun Top Kit, Oyster (Includes ItemMS 4, 19).......ueiiiiiiiiiieiiiiiieeee e 1
4 608015 SUN TOP ettt ettt et e e e e e e e e e e e e e e e e e 1
5 613233 Sun Top Kit, Black (INCludes ItemM 6, 7) .....ccccvviiiieieeieeie e e e 1
6 613227 51U 0 I L] o R TP TP UPPRPPPPPPPN 1
7 608677 Sun Top Strut Kit (Includes Items 8 - 11) ......ccvvveeiiiiiiiieeiiiiieee e 1
8 603203 FrONE SEIUL ... 1
9 614310 Rear Strut (Passenger Side) .......uuuiiveeeiiiiiiciiiieieeeee e 1
10 614309 Rear Strut (Driver SIide)..........ovvvvveeiiiiiiiiie e 1
11 607013 Sun Top Hardware Kit (Includes Items 12 - 16) ........cccvveeeeeiniiineeeennns 1
12 602415 Flanged Hex Head Bolt, M10 - 1.5 X 80mm Lg .......cccceevvvveeeenne 4
13 600525 Flanged Lock Nut, M10 - 1.5 ....oooiiiiiiiiiiiecieiee e 10
14 603800 Flanged Hex Head Bolt, M10 - 1.5 x 50mm Lg, Grade 8.8 ......... 10
15 602770 Grommet (Driver SId) .......evevieiiiiiiiee it 1
16 602992 Grommet (Passenger Side) .......c.uvevvevriiiieieiiiiieee e 1
17
18
19 620880 Sun Top Strut Kit (Includes Items 8 - 10, 20) .......coovviieeririiiiieeeiieee e 1
20 610763 Sun Top Hardware Kit (Includes Items 12 - 16) .......ccccceeevvrireereennee. 1
21
22 664522G02 GPS Mounting System (Not Hlustrated) ..............eeeiiiiiiiiiiiii e 1

Page U-2







THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 620400 Bag Cover Kit, StONE BEIJE .......coooeeeiiiiieeiieeee e et e e 1
2 620397 Bag Cover Kit, OYSIEN ......coiviiieiiiiiiirie et e e e e e e e e 1
3 651061 Bag Cover Kit, BIACK .......ccuiiiiaiiiiiiieie et 1

Page U-4




° Split Windshield Kit includes items 2 - 9
a Split Windshield Assembly includes items 3 - 6

° Split Windshield Hardware Kit includes items 10 - 12

(

Page U-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 606584 Split Windshield Kit (Includes HemS 2 - 9).......uvviiiiiiiieieiiiii e, 1
2 606623 Split Windshield Assembly (Includes Items 3 - 6)......ccccceevcviieeeeiiiiiieeeenes 1
3 603738 Split WIindshield. ..o 1
4 603201 Lower Windshield LatCh............ccooiiiiiiiiii e 2
5 603198 Upper Windshield LatCh.............ooovviiiiiiiiiiieeeee, 2
6 604115 Windshield 1SOIator...........c.uviiiiiii e 2
7
8 613136 Windshield Attachment Sash..............oooi e, 2
9 668112 Split Windshield Hardware Kit (Includes ltems 10 - 12) .....coooveeeiiiiiiinnnns 1
10 604116 GrOMIMET ... e 2
11 600527 Button Head Torx Bolt, M10 - 1.5 X 60MM LG ...cccooviiiieiiiiiiiiieieeeee, 2
12 600525 LOck NUt, M0 = 1.5 e 2

Page U-6




WEATHER PROTECTION

Notes:

Page U-7 689386 Service Parts Manual



WEATHER PROTECTION

Notes:

689386 Service Parts Manual Page U-8




a Wheel and Tire Assembly (Machine Alloy) includes items 2 - 4
@ Wheel and Tire Assembly (Hole-N-One) includes items 12 - 14

@ Wheel and Tire Assembly (Links) includes items 17 - 19

@ Wheel and Tire Assembly (USA Trail) includes items 22 - 24 Wheel cover design may
vary by Part Number

Page V-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 647042 Wheel and Tire Assembly (Machine Alloy) (Includes Items 2 - 4) ...........ccee..... 1
2 647040 WEEI, L0 ...t e e e e e e e e e e 1
3 647044 Tire (Kenda), 205/50 - 10" ....eiiiiiiieeeeeee et e e e e 1
4 604915 Valve StemM (ChromME) ......ooiiiiiiiieiiie et 1
5 605310 I o IR\ 101 (O oo 2 =) SR 4
6 652122 Wheel Cap (ChrOME) .....uciiii it 1
7
8 74175G01 DN O o PO PP PTT P PP PPPP 1
9 14723G1 LUQG NUL, 172" = 20 ettt e e e e e eeas 4
10
11 612772 Wheel and Tire Assembly (Hole-N-One) (Includes Items 12 - 14) .................. 1
12 612770 LAY 1= = IR PSR 1
13 612771 B LI (GG 1o = ) P 1
14 11657G2 VAIVE SEEIM ..o 1
15
16 28757G01 Wheel and Tire Assembly (Links) (Includes Iltems 17 - 19) .......ccccceeivviieeeeennns 1
17 28759G01 WhEE! (WHILE) ... .eeeieee ittt 1
18 28764G01 Tir@ (CArlISIE) .. e 1
19 11657G2 VAIVE STEIM L.t 1
20
21 28842G01 Wheel and Tire Assembly (USA Trail) (Includes Items 22 - 24) ............ovvvveeee. 1
22 28759G01 WHheEEl (WHILE) ... 1
23 28764G08 Tire (CArliSIE) .. 1
24 11657G2 VAIVE STEIM ..ottt e 1
25
26 665149 Wheel Cover (Metallic GOold) ........coooiiiiiiiiiiieiiee e 1
27 665144 Wheel Cover (Metallic SIIVEN)........oeiiiiiiiiii e 1

Page V-2




WHEELS AND TIRES

Notes:

Page V-3 689386 Service Parts Manual



WHEELS AND TIRES

Notes:

689386 Service Parts Manual Page V-4




Page W-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 608527 Governor Warning Label ..o 1
2 635906 Towbar Warning Label ...........coooeiiiiiiiere e 1
3 619206 E-Z-GO NAME PIALE......eeiiiiiiiiiiie et 1
4 635906 Towbar Warning Label ...t 1
5

6 690339 RXV SIdE DECAI ...ttt 1
7 75130G01 WarNING LADEI ... ... 1

Page W-2




FOR CE VEHICLES

i

ear Body

Tow Bar

Page W-3




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 614043 Instrument Panel Warning Label............cccviiiiiiiie e 1
2 614044 Steering Wheel DECAL ..........uuveeiiiiiii e e e e 1
3 601783 (O R - o1 RPN 1
4

5 608818 Negative Ground Decal, CE..........cooooiiiiiiiiiiiiee e 1
6

7 612214 TOWDAI DECAI ...ttt e e e e e e e 1
8 608822 GOVEINON DECAL.....eeiiiiiiiiiiiie ettt e e e e e e e 1

Page W-4




DECALS AND LABELS

Notes:

Page W-5 689386 Service Parts Manual



DECALS AND LABELS

Notes:

689386 Service Parts Manual Page W-6




A Textron Company

Textron Specialized Vehicles, Inc.,
1451 Marvin Griffin Road
Augusta, Georgia 30906 - 3852 USA

CONTACT INFORMATION

North America:

Technical Assistance & Warranty Phone: 1-800-774-3946, FAX: 1-800-448-8124
Service Parts Phone: 1-888-438-3946, FAX: 1-800-752-6175

International: Phone: 001-706-798-4311, FAX: 001-706-771-4609

Owner’s Guides and Repair Manuals
are available from a local Distributor, an authorized Branch,
Parts & Accessories Department or at www.shop.txtsv.com/shop-ezgo

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of

Textron Specialized Vehicles
Technical Publications Department



	RXV Fleet
	Service Parts Manual
	ISSUED 03-2019
	689386 - A
	SERVICE PARTS MANUAL
	GASOLINE EFI POWERED GOLF CAR
	RXV FLEET


	BATTERY PROLONGED STORAGE
	1. WHEN THE PART NUMBER IS NOT KNOWN
	2. IF YOU KNOW THE PART NUMBER
	3. COLOR CODE FOR BODY COMPONENTS


	HOW TO USE THE SERVICE PARTS MANUAL
	HOW TO USE THE SERVICE PARTS MANUAL
	1 653202 Accelerator Pedal Assembly (Includes Items 2 - 17) 1
	2 * Pedal Bracket 1
	3 * Pedal 1
	4 * Flanged Bushing, 16mm x 12mm 2
	5 * Pivot Shaft, 16mm 1
	6 600683 Spirol Pin (Heavy Duty), 4mm x 26mm 1
	7 * Torsion Spring, 4.5mm Dia 1
	8 604097 Rebound Bumper 1
	9 603808 Ball Bearing 1
	10 600702 Bell crank Arm 1
	11 604475 Ball Stud, 6mm Dia 1
	12 668945 Linkage Rod Saddle Clip Assembly 1
	13
	14 603816 Ball Joint Rod Assembly 1
	15 610529 Pedal Cover 1
	16 620030 Socket Head Bolt, M5 - .8 x 15mm Lg 2
	17 612889 Pedal Switch 1
	1 662660 Accelerator Cable 1
	2
	3
	4 608290 Pan Head Phillips Screw, #10 - 16 x 3/4" Lg 2
	5 604536 Socket Head Shoulder Bolt, M8 - 1.25 x 20mm Lg 1
	6 649803 Pan Head Torx Screw, M6 - 2.65 x 25mm Lg 3
	7 614393 Pedal Insert 1
	8
	9
	10
	11 606005 Governor Bracket (Lower) 1
	12 606284 Governor Link Rod 1
	13 660005 Governor Guard Bracket 1
	14
	15 606083 Governor Bracket (Upper) 1
	16 632936 Governor Cable/Direction Selector Bracket 1
	17
	18 606283 Governor Lever Bushing 1
	19 606421 Flanged Hex Head Bolt, M6 - 1 x 30mm Lg, Grade 8.8 1
	20 606256 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg, Grade 8.8 2
	21
	22 606264 Flanged Hex Head Bolt, M6 - 1 x 20mm Lg, Grade 8.8 1
	23 73876G01 Flanged Hex Head Bolt, M6 - 1 x 12mm Lg, Grade 8.8 1
	24 601476 Lock Nut M6 - 1 1
	25
	26 450452 Flanged Hex Nut, M6 - 1 1
	1 658941 Air Cleaner Assembly (Includes Items 2 - 6) 1
	2 28462G01 Dust Ejector Valve 1
	3 72604G01 Air Cleaner Clip 2
	4 658957 Air Cleaner Cover 1
	5 28463G01 Air Filter 1
	6 659139 Body and Bracket Assembly 1
	7
	8
	9 601910 Air Filter Hose, 14" Lg 1
	10 11391G7 Hose Clamp, 1.56" 1
	11 606261 Flanged Hex Head Bolt, M8 - 1.25 x 20mm Lg, Grade 8.8 2
	12 606272 Lock Washer, 8mm 2
	13 11391G7 Hose Clamp, 1.56" 1
	14 661663 Intake Extension Hose 1
	15 12416G2 Nylon Clamp, 15.5" Lg (Not Illustrated) 1
	16 11391G5 Hose Clamp, .81" 1
	1 653204 Brake Pedal Assembly (Includes Items 2 - 40) 1
	2 * Brake Arm Mount 1
	3 * Socket Head Bolt, M5 - .8 x 15mm Lg 1
	4 * Socket Head Bolt, M4 - .7 x 10mm Lg 1
	5 * Spacer (Torsion Spring) 1
	6 * Torsion Spring, 4.5mm Dia 1
	7 * Flanged Bushing, 16mm x 12mm 4
	8 * Bush Sleeve (Split), 8mm x 12mm 1
	9 604459 Cable Pull Clip 1
	10 604458 Equalizer 1
	11 601835 E-ring, 8mm 4
	12 601895 Clevis Pin, 8mm x 27mm 1
	13 601894 Clevis Pin, 8mm x 21.5mm 2
	14 * Flanged Bushing, 16mm x 12mm 1
	15 * Ball Stud, 6mm Dia 1
	16 * Multi Latch Cam 1
	17 604097 Rebound Bumper 2
	18 609226 Bracket 1
	19 * Button Head Torx Bolt, M6 - 1 x 20mm Lg 2
	20 * Spirol Pin, 5mm x 30mm 3
	21 600683 Spirol Pin (Heavy Duty), 4mm x 26mm 4
	22 * Lock Washer, 6mm 4
	23 * Pedal (Black) 1
	24 * Flanged Bush (Plastic), 8mm 3
	25 * Compression Spring 1
	26 * Latch Release Pin 1
	27 * Compression Spring, Engage 1
	28 * Roll Pin, 5mm x 16mm 1
	29 * Flat Washer, M4 1
	30 * Park Brake Pushrod 1
	31 * Clevis Pin, 8mm x 45mm 1
	32 626156 Park Brake Pad 1
	33 * Solid Pin, 4mm x 57mm 1
	34 610471 Brake Pedal Cover 1
	35 610635 Park Brake Pedal Cover 1
	36 * Latch Ratchet 2
	37 613231 Flanged Hex Head Bolt, M6 - 1 x 20mm Lg, Grade 8.8 2
	38 * Pivot Shaft 1
	39 626146 Brake Cable Arm 1
	40 606265 Flanged Hex Head Bolt, M6 - 1 x 12mm Lg, Grade 8.8 1
	1 611373 Brake Cable (Driver Side) 1
	2 612519 Brake Cable (Passenger Side) 1
	3 605254 Socket Head Bolt, M8 - 1.25 x 90mm Lg 4
	4 10386G3 Clevis Pin, 5/16" x .940" 1
	5 10387G3 Cotter Pin, .094" x 3/4" Lg 1
	6 605688 Brake Pedal Cover 1
	7 600543 Button Head Torx Bolt, M4 - .75 x 12mm Lg 2
	8 17618G1 Nylon Clamp, 8" Lg (Not Illustrated) 1
	9
	10
	11 609181 Brake Light Jumper Harness 1
	12 607605 Brake and Accelerator Pedal Switch 1
	1 612189 Brake Assembly (Driver Side) (includes items 3 - 9) 1
	2 612211 Brake Assembly (Passenger Side) (includes items 3 - 8, 10) 1
	3 612411 Brake Shoe, Leading 1
	4 612412 Brake Shoe, Trailing 1
	5 612413 Dust Cover 1
	6 612415 Brake Spring, Top 1
	7 612414 Brake Spring, Bottom 1
	8 612416 Shoe Clamp 2
	9 612418 Gear Adjuster (Driver Side) 1
	10 612417 Gear Adjuster (Passenger Side) 1
	11
	12
	13 17083G2 Hex Head Bolt, 5/16" - 24 x 1" Lg, Grade 8 4
	14 15126G1 Lock Nut, 5/16" - 24 4
	15
	16 21807G2 Brake Drum Assembly (includes items 17, 18) 1
	17 20947G1 Brake Drum 1
	18 19862G2 Lug Bolt, 1/2" - 20 x 1.718" Lg 4
	19
	20
	21 21809G1 Flat Washer (Inner Wheel Rim), 1.31" O.D. x .98" I.D 1
	22 606945 Flat Washer (Brake Drum), 1.75" O.D. x .886" I.D 1
	23
	24 10387G1 Cotter Pin, 5/32" x 1 3/4" Lg. 1
	25 652248 Brake Cable Bracket (Passenger Side) 1
	26 610096 Brake Cable Bracket (Driver Side) 1
	1 672686 Primary Team Clutch, GC (Includes items 2 - 11) 1
	2 619333 Primary Starter Pulley 1
	3 619334 Stationary Assembly 1
	4 619335 Moveable Primary Assembly 1
	5 619336 Shift Roller Assembly 6
	6 619337 Shim, 39.5mm x 31.75mm 1
	7 644303 Primary Spider Assembly 1
	8 619339 Primary Dust Cover Assembly 1
	9 644305 Torque Primary Button (Not Illustrated) 1
	10 619332 Hex Washer Head Bolt, 1/4” - 20 x 3/4” Lg 7
	11 644306 Torque Button Plug (Not Illustrated) 6
	12 644300 Secondary Team Clutch, GC (Includes items 13 - 19) 1
	13 * Secondary Stationary Clutch 1
	14 * Moveable Secondary Clutch 1
	15 619327 Inner Retainer Spring 1
	16 644304 Compression Spring 1
	17 619329 Outer Spring Retainer 1
	18 619330 Retainer Ring 1
	19 619331 Thrust Washer, 1.530" x 1.830" x 1" 1
	20
	21 606239 Conical Washer, M12 2
	22 00566G3 Lock Washer (Spring Type), 3/8” 2
	23 606245 Hex Head Bolt, M12 - 1.25 x 160mm Lg, Grade 8.8 1
	24 606243 Hex Head Bolt, M12 - 1.25 x 120mm Lg, Grade 8.8 1
	25 606230 Clutch Washer, 27.5 Dia. O.D x 13.06 Dia. I.D 1
	26
	27 672688 Primary Team Clutch, TRK (Includes items 2 - 4 and 6 - 11, 28) 1
	28 624112 Shift Roller Assembly 6
	29 623949 Secondary Team Clutch, TRK (Includes Items 13 - 15 and 17- 19, 30) 1
	30 624111 Compression Spring 1
	31 618630 Drive Belt 1
	1 608161 Direction Selector Assembly (Includes Items 2 - 34) 1
	2 603627 Direction Selector Bracket 1
	3 608150 Direction Selector Shaft 1
	4 603700 Direction Selector Cam 1
	5 14390G1 Lock Nut, 3/8" - 24 1
	6 25664G2 Bushing, 1/2" x .750" Lg 1
	7
	8 72724G01 Neutral Lock Pin 1
	9 72733G01 Compression Spring 1
	10 72729G01 Neutral Lock Latch 1
	11 00734G2 Lock Nut, 1/4" - 28 1
	12 28574G01 Extension Spring 1
	13 72732G01 Ball Stud, #10 - 32 1
	14 00734G5 Lock Nut, #10 - 32 1
	15
	16
	17 72736G01 Micro Switch 1
	18 01062G01 Round Head Screw, #4 - 40 x 1" Lg 2
	19 00559G1 Flat Washer, #4 2
	20 00565G1 Lock Washer, #4 2
	21 00526G2 Hex Nut, #4 - 40 2
	22
	23
	24
	25
	26
	27
	28
	29 603615 Shifter Cable 1
	30 25727G01 Cup Washer, 1/4" 4
	31 72735G01 Compression Spring 2
	32 632891 Pivot Bracket 1
	33 00734G5 Lock Nut, #10 - 32 1
	34 22754G4 Bushing (Flip Lok), .250" 1
	35
	36 601326 Button Head Torx Bolt, M6 - 1 x 20mm Lg, Grade 8.8 2
	37 450452 Hex Nut, M6 - 1 2
	38
	39
	40
	41
	42
	43 71205G01 Direction Selector Handle 1
	44 01037G02 Pan Head Phillips Screw, #10 - 32 x 1/2" Lg 1
	45 606421 Flanged Hex Head Bolt, M6 - 1 x 30mm Lg, Grade 8.8 1
	46 450452 Hex Nut, M6 - 1 1
	47
	48 628573 Body Support 1
	49 608290 Self Tapping Screw, #10 - 16 x 3/4" Lg 2
	1 611284 Keyswitch 1
	2 609696 Keyswitch and Key Set (Unique) 1
	3 611282 Key Set (Common) 1
	4 612314 Fuel Meter 1
	5 604019 Headlight Switch 1
	6
	7
	8
	9 643145 Battery Tie Down 1
	10 637484 Battery, 12V 1
	11 638433 Battery (Heavy Duty), 12V 1
	12 649804 Button Head Torx Screw, M8 - 3.50 x 30mm Lg 2
	13 602572 Pan Head Taptite Bolt, M10 - 1.5 x 25mm Lg, Grade 8.8 2
	14
	15 640488 Battery Bolt (Side Terminal) 2
	1 659007 Solenoid Harness Assembly (Includes Items 2 - 22) 1
	2 659006 Main Harness 1
	3 615349 Solenoid Bracket 1
	4 603390 Solenoid Cover 1
	5 663593 Relay, 12V 1
	6 27739G01 Voltage Regulator 1
	7 16816G1 Ratchet Rivet, .25" x .680" 1
	8 601326 Button Head Torx Bolt, M6 - 1 x 20mm Lg, Grade 8.8 3
	9 601476 Lock Nut, M6 - 1 4
	10 602053 Lock Nut, M4 - .7 3
	11 600543 Button Head Torx Bolt, M4 - .75 x 12mm Lg, Grade 8.8 3
	12 645209 #6 GA Wire Assembly (B+ / Sol) 1
	13 602063 Button Head Torx Bolt, M6 - 1 x 40mm Lg 1
	14 603874 6 AWG Wire Assembly, Black (Sol - F2) 1
	15 613322 Solenoid Base, 14V 1
	16 00544G4 Hex Jam Nut, 5/16" - 24 2
	17 00565G8 Lock Washer, 5/16" 2
	18 00526G4 Hex Nut, #10 - 32 2
	19 00565G5 Lock Washer, #10 2
	20 646246 3A Diode, #10 Ring (Not Illustrated) 1
	21 636455G12 Fuse, 10A 1
	22 636455G13 Fuse, 15A 1
	1 617074 Hour Meter 1
	2 659101 Malfunction Indicator Light 1
	3 659085 Fuse Bracket (For Vehicles without Hour Meter) 1
	4 662631 Fuse Bracket (For Vehicles with Hour Meter) 1
	5
	6 651901 USB Port, 12V Input 1
	7 17618G1 Nylon Clamp, 7" Lg 5
	8 645210 USB Harness 1
	9 670675G01 GPS Display Unit, 7" (Not Illustrated) 1
	10 670675G02 GPS Display Unit, 10" (Not Illustrated) 1
	1 658237 Gas Engine, 13HP (Includes Items 2 - 5) 1
	2 607454 Oil Filter 1
	3 607462 Spark Plug 1
	4 603557 Oil Drain Plug 3
	5 603562 O-ring, 16mm 3
	6 606390 Dip Stick 1
	7
	8
	9 674854 Muffler 1
	10 657450 Exhaust Pipe 1
	11 606272 Lock Washer, 8mm 4
	12 606267 Hex Jam Nut, M8 x 1.25 4
	13 606279 Flanged Hex Nut, M10 - 1.25 1
	14 606256 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg, Grade 8.8 3
	15 602330 Flanged Hex Head Bolt, M8 - 1.25 x 30mm Lg, Grade 8.8 2
	16 603599 Exhaust Gasket 2
	17 657449 Oxygen Sensor 1
	1 630776 Engine Pan 1
	2 606259 Flanged Hex Head Bolt, M10 - 1.25 x 45mm Lg, Grade 8.8 4
	3
	4 606256 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg, Grade 8.8 4
	5 603823 Flat Washer, M10 x 22mm x 2.5mm 4
	6 606279 Flanged Hex Nut, M10 - 1.25 4
	7
	8 662794 Front Mount Bracket Assembly (Includes Items 9 - 13) 1
	9 625345 Front Mount Bracket 1
	10 605757 Rubber Bumper 2
	11 00974G01 Hex Nut, M10 - 1.5 2
	12 608654 Lock Washer (Split), 10mm 2
	13 692754 Tube Clamp 1
	14 603799 Flanged Hex Head Bolt, M10 - 1.5 x 25mm Lg, Grade 8.8 2
	15 600525 Flanged Lock Nut, M10 - 1.5 2
	1 659882 Canister Bracket 1
	2 606310 Canister Mounting Bracket 1
	3 00106G6 Pan Head Phillips Screw, #12 - 24 x 3/4" Lg 2
	4 662808 Carbon Canister Assembly (Includes Items 5 - 7) 1
	5 606071 Carbon Canister 1
	6 606963 Hose Clamp, 3/16" I.D 2
	7 692912 Hose, 3/16" I.D 1
	1 666167 Fuel Hose 1
	2
	3
	4
	5
	6 27184G05 Fuel Tube, .25 I.D x .5 O.D x 42" Lg 1
	7 18292G1 Tubing Clamp 1
	8 664747 Tubing Clamp 2
	9 602409 Barrel Clip, M6 - 1 2
	10 606264 Flanged Hex Head Bolt, M6 - 1 x 20mm Lg, Grade 8.8 2
	11 603818 Barrel Clip, M10 - 1.5 1
	12 603799 Flanged Hex Head Bolt, M10 - 1.5 x 25mm Lg, Grade 8.8 1
	13 604066 Flat Washer, M10 2
	14 649804 Button Head Torx Screw, M8 - 3.5 x 30mm Lg 1
	1 646833 Fuel Tank (with Sender Unit) (Includes Items 3 - 8,10) 1
	2 646832 Fuel Tank (without Sender Unit) (Includes Items 3 - 9) 1
	3 646284 Fuel Tank 1
	4 646837 Fuel Pump Lid 1
	5 646838 Mason Jar Seal 1
	6 647810 Rollover Valve Grommet 1
	7 647809 Rollover Valve 1
	8 670898 Fuel Tank Cap (Ratchet) 1
	9 646357 Fuel Pickup without Sender Assembly 1
	10 646358 Fuel Pickup with Sender Assembly 1
	1 670468 Rear Axle, 11.47:1 (Includes Items 3 - 63) 1
	2
	3 639859 Axle Case L Complete (Includes Items 4 - 13, 24) 1
	4 665887 Governor Gear 1
	5 639689 Governor Sleeve 1
	6 607904 Flat Washer 1
	7
	8 639698 Governor Gear Shaft 1
	9 639707 Governor Shaft 1
	10 639736 Flat Washer, 6mm 2
	11 607911 Oil Seal, 6 x 10 x 2.5mm 1
	12 607913 Retaining Ring, E5 1
	13 639738 Oil Seal, 24 x 40 x 9mm 2
	14 26818G01 Steel Ball 1
	15 26819G01 Spring 1
	16 26831G01 Gasket,10 1
	17 26820G01 Flanged Hex Head Bolt, M10 - 1.25 x 12mm Lg 1
	18 639865 Axle Case R Complete (Includes Items 13, 19 - 23) 1
	19 639746 Select Shaft 1
	20 607915 Oil Seal, 13 x 22 x 5mm 1
	21 607916 Snap Ring, 13mm 1
	22 607917 Spacer, 13 x 1mm 1
	23 640093 Oil Seal, 28 x 47 x 9mm 1
	24 607919 Air Breather 1
	25 639747 Oil Drain Plug 2
	26 639748 Gasket, 14mm 2
	27 26785G01 Ball Bearing (6204) 2
	28 665888 Governor Gear,34 1
	29 607920 Pin, 6 x 12L 1
	30 639750 Input Shaft 1
	31 607922 Ball Bearing (62/28) 1
	32 639868 Ball Bearing (TMB202) 2
	33 639755 Counter Shaft 1
	34 640744 Ball Bearing (6006) 1
	35 639758 Gear, 34 1
	36 639869 Knock Pipe 2
	37 639760 Ball Bearing (6304) 2
	38 639768 Flanged Hex Head Bolt, M8 - 1.25 x 40mm Lg 1
	39 639769 Gear, 17 1
	40 28689G01 Collar, 24 x 7.5mm 1
	41 639771 Gear, 52 1
	42 670697 Center Shaft 1
	43 639774 Clutch Pin 1
	44 670696 Gear, 61 1
	45 639797 Spacer, 20 x 2mm 2
	46 639872 Differential Case (Includes Items 34, 47, 49 and 50) 1
	47 639800 Differential Pair Gear 1
	48 26808G01 Hex Head Bolt, M10 - 1.25 x 26mm Lg 6
	49 28723G01 Differential Shaft 1
	50 28697G01 Spring Pin, 4 x 40L 1
	51 639801 Ball Bearing (6007) 1
	52 640739 Gear, 60 Complete (Includes Item 51). 1
	53 607938 Castle Nut, M22 - 1.5 2
	54 639876 Axle Shaft L Complete (Includes Item 56) 1
	55 639881 Axle Shaft R Complete (Includes Item 56) 1
	56 639836 Ball Bearing (6205DD) 2
	57 607939 Axle Case L Complete 1
	58 607940 Axle Case R Complete 1
	59 26814G01 Snap Ring, 52mm 2
	60 639839 Flanged Hex Head Bolt, M8 - 1.25 x 60mm Lg 9
	61 639840 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg 10
	62 639844 Shift Shaft Complete 1
	63 639847 Differential Assembly (Includes Items 46, 48 and 52) 1

	1 625709 Leaf Spring 1
	2 614974 Flanged Hex Nut, M10 - 1.5 3
	3 652245 Shackle Plate 2
	4 624030 Flanged Bushing 4
	5 601754 Flanged Hex Head Bolt, M10 - 1.5 x 100mm Lg 3
	6 620161 Split Spacer (Steel) 3
	7 605684 Spring Bushing 1
	8 625658 Shock Mount Plate (Passenger Side) 1
	9 625657 Shock Mount Plate (Driver Side) 1
	10 626422 Axle Support Bracket 1
	11 76418G01 Shock Absorber 2
	12 10435G1 Shock Absorber Washer, .406" x 1.25" x .22" 4
	13 10194G1 Rubber Bushing 4
	14 00532G6 Hex Nut, 3/8" - 24 2
	15 632103 U-bolt, 68mm Dia x 45mm x 110mm Lg 2
	16 600525 Lock Nut, M10 - 1.5 4
	17
	18
	19
	20
	21 604494 Heavy Duty Leaf Spring 1
	22 620160 Flanged Bushing (Urethane) 2
	1 660379 Starter / Generator (Includes Items 2 - 17) 1
	2 612029 Hex Nut 1
	3 612030 Lock Washer 1
	4 625716 Pulley, 2.5" O.D. 1
	5 654715 Drive End Head 1
	6 612033 Bearing 1
	7 612034 Retaining Ring 1
	8 612035 Woodruff Key 1
	9 612036 Armature Assembly 1
	10 654716 Frame And Field Assembly 1
	11 612038 Brush Lead And Terminal Package 1
	12 654717 Brush Box Assembly 1
	13 656659 Brush Spring 4
	14 612043 Wavy Washer 1
	15 612044 Bearing 1
	16 612045 Commutator End Head 1
	17 658172 Headband Kit (Includes Item 18) 1
	18 654718 Headband 1
	1 631972 Starter/Generator Support Bracket 1
	2 606235 Flanged Hex Head Bolt, M10 - 1.25 x 20mm Lg 2
	3
	4
	5 606261 Flanged Hex Head Bolt, M8 - 1.25 x 20mm Lg, Grade 8.8 2
	6
	7 606256 Flanged Hex Head Bolt, M10 - 1.25 x 25mm Lg, Grade 8.8 3
	8 606255 Hex Jam Nut, M10 - 1.25 1
	9 606274 Flanged Hex Nut, M10 - 1.25 1
	10 630587 Starter/generator Belt 1
	11
	12 12064G6 Push Nut, 5/16" 1
	13 629763 Tensioner Bolt 1
	1 647042 Wheel and Tire Assembly (Machine Alloy) (Includes Items 2 - 4) 1
	2 647040 Wheel, 10" 1
	3 647044 Tire (Kenda), 205/50 - 10" 1
	4 604915 Valve Stem (Chrome) 1
	5 605310 Lug Nut (Chrome) 4
	6 652122 Wheel Cap (Chrome) 1
	7
	8 74175G01 Dust Cap 1
	9 14723G1 Lug Nut, 1/2" - 20 4
	10
	11 612772 Wheel and Tire Assembly (Hole-N-One) (Includes Items 12 - 14) 1
	12 612770 Wheel, 8" 1
	13 612771 Tire (Kenda) 1
	14 11657G2 Valve Stem 1
	15
	16 28757G01 Wheel and Tire Assembly (Links) (Includes Items 17 - 19) 1
	17 28759G01 Wheel (White) 1
	18 28764G01 Tire (Carlisle) 1
	19 11657G2 Valve Stem 1
	20
	21 28842G01 Wheel and Tire Assembly (USA Trail) (Includes Items 22 - 24) 1
	22 28759G01 Wheel (White) 1
	23 28764G08 Tire (Carlisle) 1
	24 11657G2 Valve Stem 1
	25
	26 665149 Wheel Cover (Metallic Gold) 1
	27 665144 Wheel Cover (Metallic Silver) 1

	SP_689386_FUEL SYSTEM.pdf
	1 659882 Canister Bracket 1
	2 606310 Canister Mounting Bracket 1
	3 00106G6 Pan Head Phillips Screw, #12 - 24 x 3/4" Lg 2
	4 662808 Carbon Canister Assembly (Includes Items 5 - 7) 1
	5 606071 Carbon Canister 1
	6 606963 Hose Clamp, 3/16" I.D 2
	7 692912 Hose, 3/16" I.D 1
	1 666351 Fuel Hose 1
	2
	3
	4
	5
	6 27184G05 Fuel Tube, .25 I.D x .5 O.D x 42" Lg 1
	7 18292G1 Tubing Clamp 1
	8 664747 Tubing Clamp 2
	9 602409 Barrel Clip, M6 - 1 2
	10 606264 Flanged Hex Head Bolt, M6 - 1 x 20mm Lg, Grade 8.8 2
	11 603818 Barrel Clip, M10 - 1.5 1
	12 603799 Flanged Hex Head Bolt, M10 - 1.5 x 25mm Lg, Grade 8.8 1
	13 604066 Flat Washer, M10 2
	14 649804 Button Head Torx Screw, M8 - 3.5 x 30mm Lg 1
	1 646833 Fuel Tank (with Sender Unit) (Includes Items 3 - 8,10) 1
	2 646832 Fuel Tank (without Sender Unit) (Includes Items 3 - 9) 1
	3 646284 Fuel Tank 1
	4 646837 Fuel Pump Lid 1
	5 646838 Mason Jar Seal 1
	6 647810 Rollover Valve Grommet 1
	7 647809 Rollover Valve 1
	8 670898 Fuel Tank Cap (Ratchet) 1
	9 646357 Fuel Pickup without Sender Assembly 1
	10 646358 Fuel Pickup with Sender Assembly 1

	SP_689386_ELECTRICAL.pdf
	1 611284 Keyswitch 1
	2 609696 Keyswitch and Key Set (Unique) 1
	3 611282 Key Set (Common) 1
	4 612314 Fuel Meter 1
	5 604019 Headlight Switch 1
	6
	7
	8
	9 643145 Battery Tie Down 1
	10 637484 Battery, 12V 1
	11 638433 Battery (Heavy Duty), 12V 1
	12 649804 Button Head Torx Screw, M8 - 3.50 x 30mm Lg 2
	13 602572 Pan Head Taptite Bolt, M10 - 1.5 x 25mm Lg, Grade 8.8 2
	14
	15 640488 Battery Bolt (Side Terminal) 2
	1 659007 Solenoid Harness Assembly (Includes Items 2 - 22) 1
	2 659006 Main Harness 1
	3 615349 Solenoid Bracket 1
	4 603390 Solenoid Cover 1
	5 663593 Relay, 12V 1
	6 27739G01 Voltage Regulator 1
	7 16816G1 Ratchet Rivet, .25" x .680" 1
	8 601326 Button Head Torx Bolt, M6 - 1 x 20mm Lg, Grade 8.8 3
	9 601476 Lock Nut, M6 - 1 4
	10 602053 Lock Nut, M4 - .7 3
	11 600543 Button Head Torx Bolt, M4 - .75 x 12mm Lg, Grade 8.8 3
	12 645209 #6 GA Wire Assembly (B+ / Sol) 1
	13 602063 Button Head Torx Bolt, M6 - 1 x 40mm Lg 1
	14 603874 6 AWG Wire Assembly, Black (Sol - F2) 1
	15 613322 Solenoid Base, 14V 1
	16 00544G4 Hex Jam Nut, 5/16" - 24 2
	17 00565G8 Lock Washer, 5/16" 2
	18 00526G4 Hex Nut, #10 - 32 2
	19 00565G5 Lock Washer, #10 2
	20 646246 3A Diode, #10 Ring (Not Illustrated) 1
	21 636455G12 Fuse, 10A 1
	22 636455G13 Fuse, 15A 1
	1 697532 SPEAKER HARNESS (POSITIVE) 1
	2 697533 SPEAKER HARNESS (NEGATIVE) 1
	3 697232 SPEAKER ASSEMBLY MOUNTING, DRIVER SIDE (INCLUDES ITEMS 5, 7 - 11) 1
	4 697231 SPEAKER ASSEMBLY MOUNTING, PASSENGER SIDE (INCLUDES ITEMS 6 - 11) 1
	5 690335G01 SPEAKER BRACKET, L.H. 1
	6 690335G02 SPEAKER BRACKET, R.H. 1
	7 620634 END CAP 1
	8 600527 BUTTON HEAD TORX BOLT, M10 - 1.5 X 60 MM LG 1
	9 600525 LOCK NUT, M10 - 1.5 1
	10 648473 FRONT MIRROR MOUNT STRUT 1
	11 603823 FLAT WASHER 1
	12 692171 BLUETOOTH SPEAKERS ASSEMBLY (INCLUDES ITEMS 13 - 18) 1
	13 690350 BLUETOOTH SPEAKER (PARENT) (INCLUDES ITEMS 14 - 16) 1
	14 * FLAT WASHER, 1/2" - 13
	15 * SOCKET HEAD CAP SCREW, 1/2" -13 X 1 1/2" LG
	16 * LOCK NUT, 1/2" - 13
	17 692906 BLUETOOTH SPEAKER (CHILD) 1
	18 692795 BLUETOOTH SPEAKER DECAL 1
	1 617074 Hour Meter 1
	2 659101 Malfunction Indicator Light 1
	3 659085 Fuse Bracket (For Vehicles without Hour Meter) 1
	4 662631 Fuse Bracket (For Vehicles with Hour Meter) 1
	5
	6 651901 USB Port, 12V Input 1
	7 17618G1 Nylon Clamp, 7" Lg 5
	8 645210 USB Harness 1
	9 670675G01 GPS Display Unit, 7" (Not Illustrated) 1
	10 670675G02 GPS Display Unit, 10" (Not Illustrated) 1




